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FCC TEST REPORT (15.247)

REPORT NO.: 110215FIA01
MODEL NO.: HSS101
RECEIVED: Mar. 02, 2011
TESTED: Mar. 07 — Mar. 21, 2011
ISSUED: Mar. 31, 2011

APPLICANT: NETGEAR. Inc.

ADDRESS: 350 East Plumeria Drive San Jose, CA
95134-1911

ISSUED BY: BUREAU VERITAS
ADT (Shanghai) Corporation

ADDRESS: 2F, Building C, No.1618, Yishan rd., 201103,
Shanghai, China

This test report consists of 156 pages in total. It may be duplicated completely for legal
use with the approval of the applicant. It should not be reproduced except in full, without
the written approval of our laboratory. The client should not use it to claim product
endorsement by TAF, A2LA or any government agencies. The test results in the report
only apply to the tested sample.
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1. CERTIFICATION

PRODUCT: iScreen
MODEL: HSS101
BRAND: NETGEAR
APPLICANT: NETGEAR. Inc.
TEST SAMPLE: ENGINEERING SAMPLE
TESTED: Mar. 07 — Mar. 21, 2011

STANDARDS: FCC Part 15, Subpart C (Section 15.247)
ANSI C63.4-2003

The above equipment (Model: HSS101) has been tested by Bureau Veritas
Advance Data Technology Corporation, and found compliance with the
requirement of the above standards. The test record, data evaluation & Equipment
Under Test (EUT) configurations represented herein are true and accurate
accounts of the measurements of the sample’s EMC characteristics under the
conditions specified in this report.

\ .
PREPARED BY KWWI Jw.}/j , DATE: Mar. 31, 2011
Kevin Jiang
Engineer
TECHNICAL J‘”f? Shuy
ACCEPTANCE : , DATE: Mar. 31, 2011
Joy Zhu

Lab Manager

Py
APPROVED BY : , DATE: Mar. 31, 2011
Zhaogqian Yu

Director of Operations
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.247)

STANDARD

SECTION TEST TYPE AND LIMIT

RESULT REMARK

Meet the requirement of limit.

of fundamental frequency

15.207 AC Power Conducted Emission PASS Minimum passing margin is
-15.35dB at 0.21647MHz
Spectrum Bandwidth of a Direct
Sequence Spread Spectrum
15.247(a)(2) Sygtem P P PASS Meet the requirement of limit.
Limit: min. 500kHz
Maximum Peak Output Power
15.247(b) L P PASS Meet the requirement of limit.
Limit: max. 30dBm
; e Meet the requirement of limit.
Radiated Emissions
15.247(d) o PASS Minimum passing margin is
Power Spectral Densit
15.247(e) | oo P y PASS | Meet the requirement of limit.
Limit: max. 8dBm
Band Edge Measurement
15.247(d) Limit: 20dB less than the peak value PASS Meet the requirement of limit.

2.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2 Ed 1.0.

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

This lab’s measurement uncertainty U ap, is low than Ucis,r , Table 1 — Values of
Ucispr Of CISPR 16-4-2 Ed. 1.0, therefore compliance is deemed to occur if no
measured disturbance exceeds the disturbance limit.

Measurement Value
Conducted emissions 2.55dB
Conducted emissions at telecom port 2.6180 dB
Radiated emissions 3.99dB

Report No.: 110215FIA01 Page 4 of 156
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3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT

EUT iScreen
MODEL NO. HSS101
FCC ID PY310400150

POWER SUPPLY

Power received from host unit
DC 5V nominal,range 4.99-5.01V

MODULATION TYPE

CCK, DQPSK, DBPSK ,OFDM for DSSS

MODULATION TECHNOLOGY

DSSS and OFDM

TRANSFER RATE

802.11b:11/ 5.5/ 2/1Mbps
802.119: 54/ 48/ 36/ 24/ 18/ 12/ 9/ 6Mbps
802.11n: MCSO~MCS7,HT20&HT40

FREQUENCY RANGE

2.4GHz: 2400 ~ 2483.5MHz

NUMBER OF CHANNEL

2.4GHz:
11 for 802.11b, 802.11g, 802.11n (20MHz)
7 for 802.11n (40MHz)

OUTPUT POWER

95.06mW for 2400.0 ~ 2483.5MHz

ANTENNA TYPE

Monopole & printed Antenna, Soldered on PCB

ANTENNA GAIN(dBi)

Main antenna :Average (-3dBi) / Peak (1dBi)
Assistant antenna :Average (-3dBi) / Peak (0.5dBi)

I/O PORTS

Refer to user’s manual

ASSOCIATED DEVICES

1. Goldenbridge
2. Ethernet Adapter

NOTE:
1. The frequency bands used in this EUT are listed as follows:
Frequency Band (MHz) 2400~2483.5
802.11b \
802.11g S
802.11n (20MHz) S
802.11n (40MHz) v
Report No.: 110215FIA01 Page 5 of 156 Report Format Version 2.1.0
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2. The EUT was powered by Host unit or Switching Adapter.

The EUT uses the following power adapter:

Manufactory |DVE

Model DSA-24CA-12 120200
Input Power 100-240V, 50/60Hz,0.8A
Output Power |12Vdc, 2A

Power LINE 3.0m non-shielded power cable

3. The EUT incorporates two chain,1Tx1R(if one chain is working, the other chain is standby).
Physically ,Both of the chain are work independently.

4. The above EUT information was declared by manufacturer and for more detailed features
description, please refers to the manufacturer's specifications or user's manual.

Report No.: 110215FIA01 Page 6 of 156 Report Format Version 2.1.0
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3.2 DESCRIPTION OF TEST MODES

11 channels are provided for 802.11b, 802.11g and 802.11n (20MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

7 channels are provided for 802.11n (40MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2422MHz 5 2442MHz
2 2427MHz 6 2447MHz
3 2432MHz 7 2452MHz
4 2437MHz

Report No.: 110215FIA01 Page 7 of 156 Report Format Version 2.1.0
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Notebook

EUT

Goldsn bldgs
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3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

FOR 2.400 ~ 2.4835GHz:

=h APPLICABLE TO
CONFIGURE DESCRIPTION
MODE RE>1G RE<1G PLC APCM

1 v S \ NA

2 J J NA

3 y v J NA

4 R v NA

Where RE>1G: Radiated Emission above 1GHz RE<1G: Radiated Emission below 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement

Note:
(A) EUT CONFIGURE MODE 1: Link the EUT to the notebook with a golden bridge device, use the Super terminal

orders to make sure EUT’ s main antenna work in the fixed mode and channel.
EUT CONFIGURE MODE 2: Link the EUT to the notebook with an Ethernet Adapter, Ping the terminal unit’s IP

(B)

on the notebook. make sure the main antenna work normally.

(©)

orders to make sure EUT’ s assistant antenna work in the fixed mode and channel.

(D)

on the notebook. make sure the assistant antenna work normally.

RADIATED EMISSION TEST (ABOVE 1GHz):

EUT CONFIGURE MODE 3: Link the EUT to the notebook with a golden bridge device, use the Super terminal

EUT CONFIGURE MODE 4: Link the EUT to the notebook with an Ethernet Adapter, Ping the terminal unit’s IP

[X]Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

DATA EUT
AVAILABLE | TESTED MODULATION | MODULATION
MODE RATE | CONFIGURE
CHANNEL | CHANNEL | TECHNOLOGY TYPE
(Mbps) MODE
802.11b 1to 11 1,6, 11 DSSS CCK 1 1&3
802.11g 1to 11 1,6, 11 OFDM BPSK 6 1&3
802.11n
1to 11 1,6, 11 OFDM BPSK 6.5 1&3
(20MHz)
802.11n
1to7 1,4,7 OFDM BPSK 7 1&3
(40MHz)

RADIATED EMISSION TEST (BELOW 1GH2z):

XIPre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

Report No.: 110215FIA01
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[X] Following channel(s) was (were) selected for the final test as listed below.

DATA EUT
AVAILABLE | TESTED MODULATION | MODULATION
MODE RATE | CONFIGURE
CHANNEL | CHANNEL | TECHNOLOGY TYPE
(Mbps) MODE
802.11b 1to 11 1,6, 11 DSSS CCK 1 1,2,384

POWER LINE CONDUCTED EMISSION TEST:

X]Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

DATA EUT
AVAILABLE | TESTED MODULATION | MODULATION
MODE RATE | CONFIGURE
CHANNEL | CHANNEL | TECHNOLOGY TYPE
(Mbps) MODE
802.11b 1to 11 1,6, 11 DSSS CCK 1 1&3

BANDEDGE MEASUREMENT:

X]Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

DATA EUT
AVAILABLE TESTED MODULATION | MODULATION
MODE RATE CONFIGURE
CHANNEL CHANNEL | TECHNOLOGY TYPE
(Mbps) MODE
802.11b 1to 11 1, 11 DSSS CCK 1 1&3
802.11g 1to 11 1,11 OFDM BPSK 6 1&3
802.11n
1to 11 1, 11 OFDM BPSK 6.5 1&3
(20MHz)
802.11n
1to7 1,7 OFDM BPSK 7 1&3
(40MHz)
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ANTENNA PORT CONDUCTED MEASUREMENT:

Xl Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

[X] Following channel(s) was (were) selected for the final test as listed below.

DATA EUT
AVAILABLE | TESTED MODULATION | MODULATION
MODE RATE | CONFIGURE
CHANNEL | CHANNEL | TECHNOLOGY TYPE
(Mbps) MODE
802.11b 1to 11 1,6, 11 DSSS CCK 1 1&3
802.11g 1to 11 1,6, 11 OFDM BPSK 6 1&3
802.11n
1to 11 1,6, 11 OFDM BPSK 6.5 1&3
(20MHz)
802.11n
1to7 1,4,7 OFDM BPSK 7 1&3
(40MHz)

Report No.: 110215FIA01
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3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF Product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC Part 15, Subpart C (15.247)

ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were
used to form a representative test configuration during the tests.

NO. PRODUCT BRAND MODEL NO.
1 Notebook Lenovo R61i
2 Network switch NA NGS1008DC...F1G

Report No.: 110215FIA01
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4. TEST TYPES AND RESULTS

4.1 RADIATED EMISSION MEASUREMENT

4.1.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

FREQUENCIES FIELD STRENGTH MEASUREMENT DISTANCE
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F (kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition of

modulation.

Report No.: 110215FIA01
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4.1.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED
MANUFACTURER MODEL NO. SERIAL NO. UNTIL
Spectrum
, E4403B E1S1001 Aug. 03, 2011
Agilent
Receiver
ESCS30 E1R1001 Jan. 03, 2012
R&S
Trilog Broadband Antenna
VULB 9168 E1A1001 Aug. 03, 2011
Schwarzbeck
Double Ridged Broadband
Horn Antenna BBHA 9120D E1A1002 Oct. 31, 2011
Schwarzbeck
Preamplifier
HP 8447D-CFGO001 E1A2001 Nov. 11, 2011
Agilent
Signal Analyzer
FSP30 E1S1002 Aug. 03, 2011
ROHDE & SCHWARZ
RF signal cable
RG-402 E1CBHO1 Aug. 03, 2011
Woken
RF signal cable
RG-412 E1CBL02 Aug. 03, 2011
Woken
RF signal cable
RG-412 E1CBL03 Aug. 03, 2011
Woken
RF signal cable
RG-412 E1CBL04 Aug. 03, 2011
Woken
Software .
ADT_Radiated_V7.5 N/A N/A
ADT - -

NOTE: The calibration interval of the above test instruments is 12 months.

Report No.: 110215FIA01 Page 14 of 156 Report Format Version 2.1.0
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4.1.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 3 meters semi-anechoic chamber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable
table was turned from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be reported.
Otherwise the emissions would be re-tested one by one using peak, quasi-peak
or average method as specified and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is
3MHz for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
10Hz for Average detection (AV) at frequency above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation

Report No.: 110215FIA01 Page 15 of 156 Report Format Version 2.1.0
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-

0.8m I

Ground Plane

Test Receive;;:
"

S

., L |
M leo oo

oo gg

For the actual test configuration, please refer to the attached file (Test Setup
Photo).

4.1.6 EUT OPERATING CONDITIONS

a. Put EUT onto the center of the test table, then link EUT to the
Notebook.

b. Use the software to control the EUT work on the certain channel, then
do the test.

Report No.: 110215FIA01 Page 16 of 156 Report Format Version 2.1.0
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4.1.7 TEST RESULTS
EUT CONFIGURE MODE 1:

802.11b DSSS MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO' (MH2) Detector |~ 45y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 9.23 41.82 74.00 -32.18
2 2390.00 AV 32.59 -2.39 30.19 54.00 -23.81
3 *2412.00 PK 32.61 51.61 84.23
4 *2412.00 AV 32.61 42.98 75.60
5 4824.00 PK 37.82 8.76 46.58 74.00 -27.42
6 4824.00 AV 37.82 -1.83 35.99 54.00 -18.01
7 7236.00 PK 44.64 9.71 54.35 74.00 -19.65
8 7236.00 AV 44.64 -1.47 43.17 54.00 -10.83
9 9648.00 PK 47.23 10.38 57.61 74.00 -16.39
10 9648.00 AV 47.23 -0.94 46.29 54.00 -7.71
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. Detector
(MHz) (dB) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB)
1 2390.00 PK 32.59 9.55 42.13 74.00 -31.87
2 2390.00 AV 32.59 -2.63 29.96 54.00 -24.04
3 *2412.00 PK 32.61 52.85 85.47
4 *2412.00 AV 32.61 44.79 77.40
5 4824.00 PK 37.82 9.50 47.32 74.00 -26.68
6 4824.00 AV 37.82 -1.77 36.05 54.00 -17.95
7 7236.00 PK 44.64 9.72 54.36 74.00 -19.64
8 7236.00 AV 44.64 -2.01 42.62 54.00 -11.38
9 9648.00 PK 47.23 10.27 57.50 74.00 -16.50
10 9648.00 AV 47.23 -1.10 46.13 54.00 -7.87

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

Report No.: 110215FIA01
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2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MH2) Detector | 4y | (@Buv/m) | (@Buvim) | @Buvim) | @@B)
1 *2437.00 PK 32.66 47 .64 80.30
2 *2437.00 AV 32.66 39.99 72.65
3 4874.00 PK 38.00 9.63 47.63 74.00 -26.37
4 4874.00 AV 38.00 -2.10 35.91 54.00 -18.09
5 7311.00 PK 44.65 8.88 53.53 74.00 -20.47
6 7311.00 AV 44.65 1.77 42.89 54.00 11.11
7 9748.00 PK 47.48 9.55 57.04 74.00 -16.96
8 9748.00 AV 47.48 -1.26 46.22 54.00 -7.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2437.00 PK 32.66 50.34 83.01
2 *2437.00 AV 32.66 41.92 74.58
3 4874.00 PK 38.00 9.68 47.68 74.00 -26.32
4 4874.00 AV 38.00 -1.90 36.11 54.00 -17.89
5 7311.00 PK 44.65 10.00 54.66 74.00 -19.34
6 7311.00 AV 44.65 1.73 42.93 54.00 -11.07
7 9748.00 PK 47.48 9.79 57.27 74.00 -16.73
8 9748.00 AV 47.48 1.13 46.35 54.00 -7.65

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) =

3. The other emission levels were very low against the limit.

4. Margin value = Emission level —

5. “*“ Fundamental frequency.

Report No.: 110215FIA01
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 52.19 84.91
2 *2462.00 AV 32.71 45.54 78.25
3 2483.50 PK 32.76 16.15 48.91 74.00 -25.09
4 2483.50 AV 32.76 1.95 34.71 54.00 -19.29
5 4924.00 PK 38.19 8.95 47.13 74.00 -26.87
6 4924.00 AV 38.19 -2.08 36.11 54.00 -17.89
7 7386.00 PK 44.64 9.42 54.06 74.00 -19.94
8 7386.00 AV 44.64 -1.57 43.07 54.00 -10.93
9 9848.00 PK 47.66 9.96 57.62 74.00 -16.38
10 9848.00 AV 47.66 -1.03 46.63 54.00 -7.37
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 54.08 86.79
2 *2462.00 AV 32.71 48.26 80.98
3 2483.50 PK 32.76 16.81 49.57 74.00 -24.43
4 2483.50 AV 32.76 3.09 35.85 54.00 -18.15
5 4924.00 PK 38.19 9.20 47.39 74.00 -26.61
6 4924.00 AV 38.19 -2.20 35.98 54.00 -18.02
7 7386.00 PK 44.64 9.80 54.44 74.00 -19.56
8 7386.00 AV 44.64 -1.63 43.01 54.00 -10.99
9 9848.00 PK 47.66 10.61 58.27 74.00 -15.73
10 9848.00 AV 47.66 -1.05 46.61 54.00 -7.39

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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RESTRICTED BANDEDGE (802.11b MODE,CH1, HORIZONTAL )

@ REWT 1 MH= Marker 1 [T1 ]
WEW 1 MH= 4z.682 4BpT
Ref a0 dEpW Attt 0o d4dE SWT S00 m= Z.2TEZ0A0000 CHz
oD Limit_
1
bo it L et pegivererm Al A den ﬁwwwww
Ftart 2.321 GH=z a MH=/ Stop Z.29 CH=
Data=: 12 _MAR_Z2011 19:10: 58
@ REW 1 MH=z Marke=xr 1 [T1 ]
TWEW 10 H= 8. 77 dBpvW
Faf aon dEpl Att o 4 “EWT SO0 m= Z_22E400000 GH=
Limit_

Btart 2.21 GHs 8 MH=z/ Stop 2.39 CHs

Datce: 1. MAR.Z011 19:15: 14
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RESTRICTED BANDEDGE (802.11b MODE,CH1, VERTICAL )

@ REWT 1 MH= Marker 1 [T1 ]
WEW 1 MH= 4z.78 dEpT
Ref a0 dEpW Attt 0o d4dE SWT S00 m= Z2.2TL52A0000 CGHz
i e Limit_
1
N VRN I W [URTLENRITN (VR ORI ORY es L MWMJW
Ftart 2.321 GH=z a MH=/ Stop Z.29 CH=
Data=: 12 _MAR_Z2011 19:12: 41
@ REWT 1 MH= Marker 1 [T1 ]
WEW 10 H= Z8. 55 dEpv
Raf 90 dEnuW Attt 0 4dFE “EWT 500 m= 2.20829Z0000 CH=z
Limit_
1
N N E— — ]
Stcart Z2.21 GHz 8 MH=z /S Stop Z.29 CH=z
Data: 1Z2_MAR._Z011 19:14: 40
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VERITAS

RESTRICTED BANDEDGE (802.11b MODE,CH11, HORIZONTAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43 .37 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.486701000 GHz

90

' 50

=
m| o
=| X/

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:06:19

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 29.49 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz

90

Oncad | o

i PK
o

PRN

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:01:03
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VERITAS

RESTRICTED BANDEDGE (802.11b MODE,CH11, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.18 dBpv
Ref 90 dBpVv “Att O dB *SWT 600 ms 2.489836000 GHz
920
| 80
1 PK| Limit_1
= |
-60 TDF
-50
1 PRN

Wwwwwwmww A A A A p il

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:04:42

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.89 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.490628000 GHz

90

Oncad | o

i PK
o

PRN

[

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:02:40
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802.11g OFDM MODULATION

| BUREAU |
| VERITAS |

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peeetor | gy | @Buvim) | @Buvim) | (@Buvim) | (@B)
1 2390.00 PK 32.59 14.37 46.96 74.00 -27.04
2 2390.00 AV 32.59 -0.99 31.59 54.00 -22.41
3 *2412.00 PK 32.61 46.32 78.94
4 *2412.00 AV 32.61 35.80 68.42
5 4824.00 PK 37.82 8.61 46.43 74.00 -27.57
6 4824.00 AV 37.82 -2.23 35.59 54.00 -18.41
7 7236.00 PK 44.64 7.81 52.45 74.00 -21.55
8 7236.00 AV 44.64 -2.20 42.44 54.00 -11.56
9 9648.00 PK 47.23 9.68 56.90 74.00 -17.10
10 9648.00 AV 47.23 -1.31 45.92 54.00 -8.08
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 14.16 46.74 74.00 -27.26
2 2390.00 AV 32.59 -1.42 31.17 54.00 -22.83
3 *2412.00 PK 32.61 48.01 80.62
4 *2412.00 AV 32.61 38.27 70.88
5 4824.00 PK 37.82 9.13 46.95 74.00 -27.05
6 4824.00 AV 37.82 -2.20 35.62 54.00 -18.38
7 7236.00 PK 44.64 8.56 53.20 74.00 -20.80
8 7236.00 AV 44.64 -2.22 42.42 54.00 -11.58
9 9648.00 PK 47.23 9.96 57.18 74.00 -16.82
10 9648.00 AV 47.23 -1.31 45.92 54.00 -8.08
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margln value = Emission level —
5.°

‘. Fundamental frequency.

Limit value.

Report No.: 110215FIA01 Page 25 of 156 Report Format Version 2.1.0



p%
3
b

BURG

132%

| BUREAU |
| VERITAS |

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peteetor | gy | @Buvim) | @Buvim) | (@Buvim) | (dB)
1 *2437.00 PK 32.66 43.28 75.94
2 *2437.00 AV 32.66 33.41 66.07
3 4874.00 PK 38.00 9.34 47.34 74.00 -26.66
4 4874.00 AV 38.00 -2.32 35.68 54.00 -18.32
5 7311.00 PK 44.65 9.00 53.65 74.00 -20.35
6 7311.00 AV 44.65 -1.96 42.70 54.00 -11.30
7 9748.00 PK 47.48 10.41 57.89 74.00 -16.11
8 9748.00 AV 47.48 -1.36 46.12 54.00 -7.88
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peteetor | gy | @Buvim) | @Buvim) | (@Buvim) | (dB)
1 *2437.00 PK 32.66 36.38 69.04
2 *2437.00 AV 32.66 35.62 68.28
3 4874.00 PK 38.00 8.78 46.78 74.00 -27.22
4 4874.00 AV 38.00 -2.34 35.66 54.00 -18.34
5 7311.00 PK 44.65 9.48 54.13 74.00 -19.87
6 7311.00 AV 44.65 -1.97 42.68 54.00 -11.32
7 9748.00 PK 47.48 10.32 57.80 74.00 -16.20
8 9748.00 AV 47.48 -1.43 46.05 54.00 -7.95
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “* “ Fundamental frequency.
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BUREAU

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL  |20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 48.90 81.62
2 *2462.00 AV 32.71 39.64 72.35
3 2483.50 PK 32.76 21.87 54.63 74.00 -19.37
4 2483.50 AV 32.76 1.52 34.28 54.00 -19.72
5 4924.00 PK 38.19 8.62 46.80 74.00 -27.20
6 4924.00 AV 38.19 -2.37 35,82 54.00 -18.18
7 7386.00 PK 44.64 9.26 53.90 74.00 -20.10
8 7386.00 AV 44.64 -1.68 42.96 54.00 -11.04
9 9848.00 PK 47.66 11.11 58.77 74.00 -15.23
10 9848.00 AV 47.66 -1.19 46.47 54.00 -7.53
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 51.28 83.99
2 *2462.00 AV 32.71 41.25 73.97
3 2483.50 PK 32.76 21.99 54.74 74.00 -19.26
4 2483.50 AV 32.76 2.41 35.16 54.00 -18.84
5 4924.00 PK 38.19 8.49 46.68 74.00 -27.32
6 4924.00 AV 38.19 -2.38 35.80 54.00 -18.20
7 7386.00 PK 44.64 9.50 54.14 74.00 -19.86
8 7386.00 AV 44.64 -1.67 42.97 54.00 -11.03
9 9848.00 PK 47.66 10.74 58.40 74.00 -15.60
10 9848.00 AV 47.66 -1.09 46.57 54.00 -7.43

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

“* % Fundamental frequency.

g~ w N
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VERITAS

RESTRICTED BANDEDGE (802.11g MODE,CH1, HORIZONTAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 42 .51 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.374480000 GHz

90

=
m| o
=| X

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 18:47:15

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.65 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.390000000 GHz

90

Oncad | o

i PK
o

PRN

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 18:42:22
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RESTRICTED BANDEDGE (802.11g MODE,CH1, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.19 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.383600000 GHz

90

=
m| o
=| X

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 18:45:45

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.49 dBuv

Ref 90 dBuVv *Att O dB *SWT 600 ms 2.383920000 GHz

90

80

=y
o

70

10

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12.MAR.2011 18:43:57
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RESTRICTED BANDEDGE (802.11g MODE,CH11, HORIZONTAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 45_.69 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.483665000 GHz

90

50

=
m| o
=| X

PRN
M"W MAA A A oA A AR A A A A I et AN I AAA AN

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 18:51:45

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 30.89 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz

90

Oncad | o

i PK
o

PRN

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 18:56:56

Report No.: 110215FIA01 Page 30 of 156 Report Format Version 2.1.0



BUREAU
VERITAS

RESTRICTED BANDEDGE (802.11g MODE,CH11, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.66 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.497954000 GHz

90

50

=
m| o
=| X

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 18:53:27

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.69 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.491189000 GHz

90

Oncad | o

i PK
o

PRN

| 30 ¥

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 18:55:17
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802.11n (20MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 14.79 47.38 74.00 -26.62
2 2390.00 AV 32.59 -1.28 31.30 54.00 -22.70
3 *2412.00 PK 32.61 46.87 79.48
4 *2412.00 AV 32.61 37.06 69.68
5 4824.00 PK 37.82 10.91 48.72 74.00 -25.28
6 4824.00 AV 37.82 -1.53 36.29 54.00 -17.71
7 7236.00 PK 44.64 10.16 54.79 74.00 -19.21
8 7236.00 AV 44.64 -0.94 43.70 54.00 -10.30
9 9648.00 PK 47.23 10.86 58.08 74.00 -15.92
10 9648.00 AV 47.23 -0.67 46.56 54.00 -7.44
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 13.44 46.03 74.00 -27.97
2 2390.00 AV 32.59 -0.78 31.80 54.00 -22.20
3 *2412.00 PK 32.61 47.81 80.42
4 *2412.00 AV 32.61 37.82 70.43
5 4824.00 PK 37.82 9.38 47.20 74.00 -26.80
6 4824.00 AV 37.82 -1.56 36.26 54.00 -17.74
7 7236.00 PK 44.64 11.55 56.19 74.00 -17.81
8 7236.00 AV 44.64 -1.09 43.55 54.00 -10.45
9 9648.00 PK 47.23 10.06 57.28 74.00 -16.72
10 9648.00 AV 47.23 -0.75 46.47 54.00 -7.53
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) =
3. The other emission levels were very low against the limit.
4. Margln value = Emission level — Limit value.

5. “*“ Fundamental frequency.

Antenna Factor (dB/m) + Cable Factor (dB).
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| BUREAU |

| VERITAS |
EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa LL=S=RAEA Roy

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

o | Feeror T ot | Feeor | fesina TEmesen T Lot Ve
1 *2437.00 PK 32.66 43.30 75.97
2 *2437.00 AV 32.66 33.52 66.18
3 4874.00 PK 38.00 9.31 47.32 74.00 -26.68
4 4874.00 AV 38.00 -1.87 36.13 54.00 -17.87
5 7311.00 PK 44.65 9.17 53.82 74.00 -20.18
6 7311.00 AV 44.65 -1.39 43.26 54.00 -10.74
7 9748.00 PK 47 48 10.23 57.71 74.00 -16.29
8 9748.00 AV 47.48 -0.97 46.51 54.00 -7.49

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

o | Feeror T oot | Feeor | feeina Temesen T Lo Ve
1 *2437.00 PK 32.66 46.00 78.66
2 *2437.00 AV 32.66 35.64 68.30
3 4874.00 PK 38.00 9.58 47.58 74.00 -26.42
4 4874.00 AV 38.00 -1.91 36.09 54.00 -17.91
5 7311.00 PK 44.65 9.98 54.63 74.00 -19.37
6 7311.00 AV 44.65 -0.81 43.84 54.00 -10.16
7 9748.00 PK 47 48 10.05 57.53 74.00 -16.47
8 9748.00 AV 47.48 -0.88 46.61 54.00 -7.39

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

“* % Fundamental frequency.

g~ w N
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BUREAU

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL  |20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 48.65 81.37
2 *2462.00 AV 32.71 38.30 71.01
3 2483.50 PK 32.76 19.08 51.84 74.00 -22.16
4 2483.50 AV 32.76 1.82 34.58 54.00 -19.42
5 4924.00 PK 38.19 8.93 47.12 74.00 -26.88
6 4924.00 AV 38.19 -1.59 36.60 54.00 -17.40
7 7386.00 PK 44.64 9.76 54.40 74.00 -19.60
8 7386.00 AV 44.64 -1.44 43.20 54.00 -10.80
9 9848.00 PK 47.66 10.37 58.03 74.00 -15.97
10 9848.00 AV 47.66 -0.83 46.83 54.00 717
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 51.27 83.98
2 *2462.00 AV 32.71 40.83 73.54
3 2483.50 PK 32.76 20.31 53.06 74.00 -20.94
4 2483.50 AV 32.76 3.09 35.85 54.00 -18.15
5 4924.00 PK 38.19 9.68 47.87 74.00 -26.13
6 4924.00 AV 38.19 -2.10 36.09 54.00 -17.91
7 7386.00 PK 44.64 10.17 54.81 74.00 -19.19
8 7386.00 AV 44.64 -0.63 44.01 54.00 -9.99
9 9848.00 PK 47.66 9.80 57.46 74.00 -16.54
10 9848.00 AV 47.66 -1.02 46.64 54.00 -7.36

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

“* % Fundamental frequency.

g~ w N
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RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH1, HORIZONTAL]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 42 .87 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.381360000 GHz

90

=
m| o
=| X

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:26:20

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.75 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.383280000 GHz

90

Oncad | o

i PK
o

PRN

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:31:51

Report No.: 110215FIA01 Page 35 of 156 Report Format Version 2.1.0



BUREAU
VERITAS

RESTRICTED BANDEDGE [802.11n (20MHz)MODE,CH1, VERTICAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 42 .81 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.347760000 GHz

90

=
m| o
=| X

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:24:43

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.78 dBuv

Ref 90 dBuVv *Att O dB *SWT 600 ms 2.390000000 GHz

90
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=y
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10
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-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:22:52
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RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH11, HORIZONTAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 48 .45 dBpv
Ref 90 dBpVv “Att O dB *SWT 600 ms 2.483896000 GHz
920
| 80
1 PK| Limit_1
= |
-60 TDF

Frwr |

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:33:40

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 31.07 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz

90

Oncad | o

i PK
o

PRN

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:39:12
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RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH11, VERTICAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 47 .27 dBpv
Ref 90 dBpVv “Att O dB *SWT 600 ms 2.483698000 GHz
920
| 80
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= |
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Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:35:26

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 30.93 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz
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Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:37:35
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802.11n (40MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peeetor | gy | @Buvim) | @Buvim) | (@Buvim) | (@B)
1 2390.00 PK 32.59 13.55 46.13 74.00 -27.87
2 2390.00 AV 32.59 -1.24 31.35 54.00 -22.65
3 *2422.00 PK 32.61 43.24 75.85
4 *2422.00 AV 32.61 28.85 61.47
5 4844.00 PK 37.89 10.36 48.25 74.00 -25.75
6 4844.00 AV 37.89 -1.52 36.37 54.00 -17.63
7 7266.00 PK 44.66 11.30 55.96 74.00 -18.04
8 7266.00 AV 44.66 -0.86 43.81 54.00 -10.19
9 9688.00 PK 47.33 10.95 58.28 74.00 -15.72
10 9688.00 AV 47.33 -0.76 46.57 54.00 -7.43
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 11.62 44.20 74.00 -29.80
2 2390.00 AV 32.59 -1.37 31.22 54.00 -22.78
3 *2422.00 PK 32.61 45.06 77.67
4 *2422.00 AV 32.63 31.74 64.37
5 4844.00 PK 37.89 9.59 47.48 74.00 -26.52
6 4844.00 AV 37.89 -1.56 36.33 54.00 -17.67
7 7266.00 PK 44.66 11.42 56.08 74.00 -17.92
8 7266.00 AV 44.66 0.37 45.04 54.00 -8.96
9 9688.00 PK 47.33 11.05 58.38 74.00 -15.62
10 9688.00 AV 47.33 -0.72 46.61 54.00 -7.39
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margln value = Emission level — Limit value.

5.°

‘. Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa LL=S=RAEA Roy

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

o | Feeror T ot | Feeor | fesina TEmesen T Lot Ve
1 *2437.00 PK 32.66 39.30 71.97
2 *2437.00 AV 32.66 25.65 58.31
3 4874.00 PK 38.00 9.02 47.02 74.00 -26.98
4 4874.00 AV 38.00 -1.91 36.09 54.00 -17.91
5 7311.00 PK 44.65 10.31 54.97 74.00 -19.03
6 7311.00 AV 44.65 -1.61 43.04 54.00 -10.96
7 9748.00 PK 47 48 10.00 57.49 74.00 -16.51
8 9748.00 AV 47.48 -0.83 46.65 54.00 -7.35

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

o | Feeror T oot | Feeor | feeina Temesen T Lo Ve
1 *2437.00 PK 32.66 42.13 74.79
2 *2437.00 AV 32.66 27.47 60.13
3 4874.00 PK 38.00 9.33 47.34 74.00 -26.66
4 4874.00 AV 38.00 -1.95 36.05 54.00 -17.95
5 7311.00 PK 44.65 14.36 59.01 74.00 -14.99
6 7311.00 AV 44.65 0.66 45.32 54.00 -8.68
7 9748.00 PK 47 48 11.58 59.07 74.00 -14.93
8 9748.00 AV 47.48 -0.93 46.56 54.00 -7.44

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

“* % Fundamental frequency.

g~ w N
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL  |20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2452.00 PK 32.69 43.94 76.64
2 *2452.00 AV 32.69 29.60 62.30
3 2483.50 PK 32.76 12.72 45.47 74.00 -28.53
4 2483.50 AV 32.76 -0.41 32.35 54.00 -21.65
5 4904.00 PK 38.11 9.14 47.26 74.00 -26.74
6 4904.00 AV 38.11 -2.07 36.04 54.00 -17.96
7 7356.00 PK 44.65 9.41 54.05 74.00 -19.95
8 7356.00 AV 44.65 -1.12 43.53 54.00 -10.47
9 9808.00 PK 47.62 10.34 57.96 74.00 -16.04
10 9808.00 AV 47.62 -0.64 46.98 54.00 -7.02
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2452.00 PK 32.69 46.49 79.19
2 *2452.00 AV 32.69 32.55 65.24
3 2483.50 PK 32.76 12.84 45.60 74.00 -28.40
4 2483.50 AV 32.76 0.37 33.13 54.00 -20.87
5 4904.00 PK 38.11 9.05 47.16 74.00 -26.84
6 4904.00 AV 38.11 -1.94 36.17 54.00 -17.83
7 7356.00 PK 44.65 12.02 56.66 74.00 17.34
8 7356.00 AV 44.65 -0.43 44.22 54.00 -9.78
9 9808.00 PK 47.62 10.67 58.29 74.00 -15.71
10 9808.00 AV 47.62 -0.75 46.87 54.00 7.13

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

“* % Fundamental frequency.

g~ w N
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH1, HORIZONTAL]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 46 .00 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.389200000 GHz

90

=
m| o
=| X

PRN
WM

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 16:34:31

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 30.75 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.390000000 GHz

90

Oncad | o

i PK
o

PRN

| 30 —3

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 16:40:06
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH1, VERTICAL ]

@

Ref 90 dBpvV

“Att O dB

“RBW 1 MHz
*VBW 1 MHz
*SWT 600 ms

Marker 1 [T1 ]
46.80 dBuv
2.389200000 GHz

90

=
R

m
e

TDF

LAhAMANMA

M PRN

30

20

-0

-10

Start 2.31 GHz

Date:

®

12_MAR.2011

Ref 90 dBuv

16:36:09

*Att O dB

8 MHz/

*RBW 1 MHz
*VBW 10 Hz
*SWT 600 ms

Stop 2.39 GHz

Marker 1 [T1 ]
30.16 dBuv

2.390000000 GHz

90

80

=y
o

70

10

-0

-10

Start 2.31 GHz

Date: 12_MAR.2011
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH7, HORIZONTAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.93 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.485744000 GHz

90

50

=
m| o
=| X

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 16:30:55

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 29.49 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz

90

Oncad | o

i PK
o

PRN

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 16:28:31
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH7, VERTICAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 46.12 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.486041000 GHz

90

50

=
m| o
=| X

PRN

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 16:22:06

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 30.13 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz

90

Oncad | o

i PK
o

PRN

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 16:24:30
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EUT CONFIGURE MODE 3:
802.11b DSSS MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MH2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 10.05 42.64 74.00 -31.36
2 2390.00 AV 32.59 10.05 42.64 54.00 -31.36
3 *2412.00 PK 32.61 38.63 71.24
4 *2412.00 AV 32.61 30.25 62.87
5 4824.00 PK 37.82 9.13 46.95 74.00 -27.05
6 4824.00 AV 37.82 -2.19 35.63 54.00 -18.37
7 7236.00 PK 44.64 9.59 54.23 74.00 -19.77
8 7236.00 AV 44.64 -2.25 42.39 54.00 -11.61
9 9648.00 PK 47.23 10.53 57.75 74.00 -16.25
10 9648.00 AV 47.23 -1.24 45.98 54.00 -8.02
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. Detector
(MHz2) (dB) @Buvim) | @Buvim) | (@Buvim) (dB)
1 2390.00 PK 32.59 10.55 43.14 74.00 -30.86
2 2390.00 AV 32.59 10.55 43.14 54.00 -30.86
3 *2412.00 PK 32.61 35.86 68.47
4 *2412.00 AV 32.61 27.76 60.38
5 4824.00 PK 37.82 8.76 46.58 74.00 -27.42
6 4824.00 AV 37.82 -2.12 35.70 54.00 -18.30
7 7236.00 PK 44.64 9.17 53.81 74.00 -20.19
8 7236.00 AV 44.64 -1.24 43.40 54.00 -10.60
9 9648.00 PK 47.23 12.07 59.29 74.00 -14.71
10 9648.00 AV 47.23 -1.22 46.00 54.00 -8.00

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
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4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 6 FREQUENCY RANGE |1~ 25GHz

INPUT POWER DETECTOR Peak (PK)

(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)

ENVIRONMENTAL 20deg. C, 50%RH

CONDITIONS 999hPa TESTED BY Roy

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2437.00 PK 32.66 33.25 65.91
2 *2437.00 AV 32.66 25.84 58.51
3 4874.00 PK 38.00 8.25 46.25 74.00 -27.75
4 4874.00 AV 38.00 -2.43 35.57 54.00 -18.43
5 7311.00 PK 44.65 9.04 53.70 74.00 -20.30
6 7311.00 AV 44.65 -2.08 42.57 54.00 -11.43
7 9748.00 PK 47.48 9.94 57.42 74.00 -16.58
8 9748.00 AV 47.48 -1.54 45.94 54.00 -8.06
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)

1 *2437.00 PK 32.66 31.79 64.46
2 *2437.00 AV 32.66 23.49 56.16
3 4874.00 PK 38.00 9.46 47.46 74.00 -26.54
4 4874.00 AV 38.00 -2.34 35.66 54.00 -18.34
5 7311.00 PK 44.65 9.12 53.77 74.00 -20.23
6 7311.00 AV 44.65 -1.90 42.75 54.00 -11.25
7 9748.00 PK 47.48 9.81 57.29 74.00 -16.71
8 9748.00 AV 47.48 -1.47 46.01 54.00 -7.99

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margln value = Emission level —
5.°

‘. Fundamental frequency.

Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 39.01 71.73
2 *2462.00 AV 32.71 32.85 65.56
3 2483.50 PK 32.76 9.79 42.55 74.00 -31.45
4 2483.50 AV 32.76 -2.20 30.55 54.00 -23.45
5 4924.00 PK 38.19 8.77 46.96 74.00 -27.04
6 4924.00 AV 38.19 243 35.76 54.00 -18.24
7 7386.00 PK 44.64 10.26 54.90 74.00 -19.10
8 7386.00 AV 44.64 -1.32 43.32 54.00 -10.68
9 9848.00 PK 47.66 10.06 57.72 74.00 -16.28
10 9848.00 AV 47.66 -1.06 46.60 54.00 -7.40
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 37.78 70.49
2 *2462.00 AV 32.71 31.58 64.30
3 2483.50 PK 32.76 9.49 42.24 74.00 -31.76
4 2483.50 AV 32.76 -2.33 30.43 54.00 -23.57
5 4924.00 PK 38.19 8.17 46.35 74.00 -27.65
6 4924.00 AV 38.19 -2.38 35.81 54.00 -18.19
7 7386.00 PK 44.64 13.36 58.00 74.00 -16.00
8 7386.00 AV 44.64 -0.32 44.32 54.00 -9.68
9 9848.00 PK 47.66 9.49 57.15 74.00 -16.85
10 9848.00 AV 47.66 -1.01 46.65 54.00 -7.35

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
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RESTRICTED BANDEDGE (802.11b MODE,CH1, HORIZONTAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 43.49 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.385680000 GHz

90

=
m| o
=| X

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:50:32

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.56 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.383920000 GHz

90

Oncad | o

i PK
o

PRN

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:43:59
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RESTRICTED BANDEDGE (802.11b MODE,CH1, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 43.30 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.383280000 GHz

90

=
m| o
=| X

30

20

-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:48:37

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.59 dBuv

Ref 90 dBuVv *Att O dB *SWT 600 ms 2.384560000 GHz
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=y
o
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-0

-10

Start 2.31 GHz 8 MHz/ Stop 2.39 GHz

Date: 12_MAR.2011 19:46:44
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RESTRICTED BANDEDGE (802.11b MODE,CH11, HORIZONTAL )

@

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 43.47 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.499670000 GHz
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Start 2.4835 GHz

Date: 12_MAR.2011 19:55:00

1.65 MHz/ Stop 2.5 GHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.71 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.490760000 GHz
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o

PRN

30

20

-0

-10

Start 2.4835 GHz

Date: 12_MAR.2011 20:00:29
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RESTRICTED BANDEDGE (802.11b MODE,CH11, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 43.79 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.497756000 GHz

90
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-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:56:38

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.69 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.490793000 GHz
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Oncad | o

i PK
o
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20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 19:58:51
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peeetor | gy | @Buvim) | @Buvim) | (@Buvim) | (@B)
1 2390.00 PK 32.59 9.30 41.89 74.00 -32.11
2 2390.00 AV 32.59 -2.39 30.20 54.00 -23.80
3 *2412.00 PK 32.61 36.04 68.65
4 *2412.00 AV 32.61 24.49 57.10
5 4824.00 PK 37.82 8.26 46.08 74.00 -27.92
6 4824.00 AV 37.82 -2.37 35.45 54.00 -18.55
7 7236.00 PK 44.64 8.15 52.79 74.00 -21.21
8 7236.00 AV 44.64 -2.53 42.10 54.00 -11.90
9 9648.00 PK 47.23 9.52 56.74 74.00 -17.26
10 9648.00 AV 47.23 -2.08 45.14 54.00 -8.86
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 10.03 42.61 74.00 -31.39
2 2390.00 AV 32.59 -2.32 30.26 54.00 -23.74
3 *2412.00 PK 32.61 33.41 66.03
4 *2412.00 AV 32.61 23.08 55.69
5 4824.00 PK 37.82 8.78 46.59 74.00 -27.41
6 4824.00 AV 37.82 -2.32 35.50 54.00 -18.50
7 7236.00 PK 44.64 8.71 53.35 74.00 -20.65
8 7236.00 AV 44.64 -2.32 42.32 54.00 -11.68
9 9648.00 PK 47.23 9.15 56.38 74.00 -17.62
10 9648.00 AV 47.23 -2.08 45.14 54.00 -8.86
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margln value = Emission level —
5.°

‘. Fundamental frequency.

Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa LL=S=RAEA Roy

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

o | Feeror T ot | Feeor | fesina TEmesen T Lot Ve
1 *2437.00 PK 32.66 33.84 66.50
2 *2437.00 AV 32.66 23.41 56.07
3 4874.00 PK 38.00 8.46 46.46 74.00 -27.54
4 4874.00 AV 38.00 -2.41 35.60 54.00 -18.40
5 7311.00 PK 44.65 8.78 53.43 74.00 -20.57
6 7311.00 AV 44.65 -2.53 4212 54.00 -11.88
7 9748.00 PK 47 .48 9.15 56.64 74.00 -17.36
8 9748.00 AV 47.48 -2.06 45.43 54.00 -8.57

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

o | Feeror T oot | Feeor | feeina Temesen T Lo Ve
1 *2437.00 PK 32.66 31.45 64.11
2 *2437.00 AV 32.66 19.84 52.51
3 4874.00 PK 38.00 8.41 46.42 74.00 -27.58
4 4874.00 AV 38.00 -2.55 35.45 54.00 -18.55
5 7311.00 PK 44.65 8.15 52.80 74.00 -21.20
6 7311.00 AV 44.65 -2.00 42.66 54.00 -11.34
7 9748.00 PK 47 .48 9.80 57.28 74.00 -16.72
8 9748.00 AV 47.48 -2.15 45.34 54.00 -8.66

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

“* % Fundamental frequency.

g~ w N
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BUREAU
VERITAS

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 11 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 39.63 72.34
2 *2462.00 AV 32.71 29.27 61.99
3 2483.50 PK 32.76 14.75 47.51 74.00 -26.49
4 2483.50 AV 32.76 -1.06 31.69 54.00 -22.31
5 4924.00 PK 38.19 9.17 47.35 74.00 -26.65
6 4924.00 AV 38.19 -2.51 35.67 54.00 -18.33
7 7386.00 PK 44.64 9.21 53.86 74.00 -20.14
8 7386.00 AV 44.64 -2.05 42.59 54.00 -11.41
9 9848.00 PK 47.66 9.77 57.43 74.00 -16.57
10 9848.00 AV 47.66 -1.63 46.03 54.00 -7.97
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 38.02 70.74
2 *2462.00 AV 32.71 27.23 59.94
3 2483.50 PK 32.76 10.56 43.32 74.00 -30.68
4 2483.50 AV 32.76 -1.65 31.10 54.00 -22.90
5 4924.00 PK 38.19 9.11 47.29 74.00 -26.71
6 4924.00 AV 38.19 -2.53 35.65 54.00 -18.35
7 7386.00 PK 44.64 11.42 56.06 74.00 -17.94
8 7386.00 AV 44.64 -0.95 43.69 54.00 -10.31
9 9848.00 PK 47.66 10.06 57.72 74.00 -16.28
10 9848.00 AV 47.66 1.72 45.94 54.00 -8.06
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

Margin value = Emission level — Limit value.

2.
3. The other emission levels were very low against the limit.
4,
5.

“* % Fundamental frequency.
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BUREAU
VERITAS

RESTRICTED BANDEDGE (802.11g MODE,CH1, HORIZONTAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.05 dBpv
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RESTRICTED BANDEDGE (802.11g MODE,CH1, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 42 .85 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.384240000 GHz
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RESTRICTED BANDEDGE (802.11g MODE,CH11, HORIZONTAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.10 dBpv
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RESTRICTED BANDEDGE (802.11g MODE,CH11, VERTICAL )

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.58 dBpv
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802.11n (20MHz) OFDM MODULATION
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b
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132%

| BUREAU |
| VERITAS |

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 10.00 42.59 74.00 -31.41
2 2390.00 AV 32.59 -11.07 21.52 54.00 -32.48
3 *2412.00 PK 32.61 35.89 68.51
4 *2412.00 AV 32.61 17.08 49.70
5 4824.00 PK 37.82 8.48 46.30 74.00 -27.70
6 4824.00 AV 37.82 -2.52 35.30 54.00 -18.70
7 7236.00 PK 44.64 8.12 52.76 74.00 -21.24
8 7236.00 AV 44.64 -2.72 41.92 54.00 -12.08
9 9648.00 PK 47.23 9.83 57.05 74.00 -16.95
10 9648.00 AV 47.23 -2.23 45.00 54.00 -9.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peeetor | gy | @Buvim) | @Buvim) | (@Buvim) | (@B)
1 2390.00 PK 32.59 9.33 41.92 74.00 -32.08
2 2390.00 AV 32.59 -10.97 21.62 54.00 -32.38
3 *2412.00 PK 32.61 34.01 66.62
4 *2412.00 AV 32.61 14.06 46.67
5 4824.00 PK 37.82 8.70 46.52 74.00 -27.48
6 4824.00 AV 37.82 -2.44 35.38 54.00 -18.62
7 7236.00 PK 44.64 7.96 52.60 74.00 -21.40
8 7236.00 AV 44.64 -2.56 42.08 54.00 -11.92
9 9648.00 PK 47.23 9.72 56.95 74.00 -17.05
10 9648.00 AV 47.23 -2.09 45.14 54.00 -8.86
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

Correction Factor (dB/m) =

Antenna Factor (dB/m) + Cable Factor (dB).

The other emission levels were very low against the limit.

2.
3.
4. Margln value = Emission level —
5.°

‘. Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2437.00 PK 32.66 33.37 66.04
2 *2437.00 AV 32.66 13.86 46.52
3 4874.00 PK 38.00 10.20 48.21 74.00 -25.79
4 4874.00 AV 38.00 -1.84 36.16 54.00 -17.84
5 7311.00 PK 44.65 10.54 55.20 74.00 -18.80
6 7311.00 AV 44.65 -1.66 42.99 54.00 -11.01
7 9748.00 PK 47.48 10.71 58.20 74.00 -15.80
8 9748.00 AV 47.48 -0.89 46.59 54.00 -7.41
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Pec" | 4By | (@Buvim) | @Buvim) | (@Buvim) | (@@B)
1 *2437.00 PK 32.66 31.23 63.90
2 *2437.00 AV 32.66 11.19 43.86
3 4874.00 PK 38.00 9.14 47.15 74.00 -26.85
4 4874.00 AV 38.00 -1.87 36.13 54.00 -17.87
5 7311.00 PK 44.65 9.77 54.42 74.00 -19.58
6 7311.00 AV 44.65 -1.51 43.14 54.00 -10.86
7 9748.00 PK 47.48 10.80 58.28 74.00 -15.72
8 9748.00 AV 47.48 -0.84 46.64 54.00 -7.36
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “* “ Fundamental frequency.
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BUREAU
VERITAS

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 11 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 39.68 72.39
2 *2462.00 AV 32.71 29.40 62.11
3 2483.50 PK 32.76 11.56 44.31 74.00 -29.69
4 2483.50 AV 32.76 -1.19 31.57 54.00 -22.43
5 4924.00 PK 38.19 8.43 46.61 74.00 -27.39
6 4924.00 AV 38.19 -2.00 36.19 54.00 -17.81
7 7386.00 PK 44.64 9.50 54.14 74.00 -19.86
8 7386.00 AV 44.64 -1.39 43.25 54.00 -10.75
9 9848.00 PK 47.66 10.75 58.41 74.00 -15.59
10 9848.00 AV 47.66 -0.76 46.90 54.00 -7.10
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. (MHz2) Detector | gy | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 *2462.00 PK 32.71 37.29 70.00
2 *2462.00 AV 32.71 27.63 60.35
3 2483.50 PK 32.76 10.04 42.80 74.00 -31.20
4 2483.50 AV 32.76 -1.62 31.13 54.00 -22.87
5 4924.00 PK 38.19 9.00 47.19 74.00 -26.81
6 4924.00 AV 38.19 -1.99 36.19 54.00 -17.81
7 7386.00 PK 44.64 9.87 54.51 74.00 -19.49
8 7386.00 AV 44.64 -1.35 43.29 54.00 -10.71
9 9848.00 PK 47.66 10.18 57.84 74.00 -16.16
10 9848.00 AV 47.66 -0.89 46.77 54.00 -7.23
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

5. “* “ Fundamental frequency.
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BUREAU
VERITAS

RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH1, HORIZONTAL]
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RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH1, VERTICAL ]
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RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH11, HORIZONTAL ]
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RESTRICTED BANDEDGE [802.11n (20MHz) MODE,CH11, VERTICAL ]
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*VBW 1 MHz 43.30 dBpv
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802.11n (40MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
i (MH2) Detector |~ 48y | (@Buvim) | @Buvim) | @Buvim) | (@B)
1 2390.00 PK 32.59 9.62 42.20 74.00 -31.80
2 2390.00 AV 32.59 -2.41 30.17 54.00 -23.83
3 *2422.00 PK 32.61 34.09 66.71
4 *2422.00 AV 32.61 19.56 52.18
5 4844.00 PK 37.89 9.39 47.29 74.00 -26.71
6 4844.00 AV 37.89 -2.18 35.71 54.00 -18.29
7 7266.00 PK 44.66 8.34 53.00 74.00 -21.00
8 7266.00 AV 44.66 -2.25 42.41 54.00 -11.59
9 9688.00 PK 47.33 9.42 56.75 74.00 -17.25
10 9688.00 AV 47.33 -1.31 46.01 54.00 -7.99
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peeetor | gy | @Buvim) | @Buvim) | (@Buvim) | (@B)
1 2390.00 PK 32.59 8.94 41.53 74.00 -32.47
2 2390.00 AV 32.59 -2.43 30.16 54.00 -23.84
3 *2422.00 PK 32.61 31.67 64.29
4 *2422.00 AV 32.61 16.88 49.49
5 4844.00 PK 37.89 8.65 46.54 74.00 -27.46
6 4844.00 AV 37.89 -2.16 35.74 54.00 -18.26
7 7266.00 PK 44.66 9.08 53.74 74.00 -20.26
8 7266.00 AV 44.66 -2.24 42.42 54.00 -11.58
9 9688.00 PK 47.33 9.60 56.92 74.00 -17.08
10 9688.00 AV 47.33 -1.35 45.97 54.00 -8.03
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) =

3. The other emission levels were very low against the limit.
4. Margln value = Emission level —

5. “*“ Fundamental frequency.

Antenna Factor (dB/m) + Cable Factor (dB).

Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~25GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peteetor | gy | @Buvim) | @Buvim) | (@Buvim) | (dB)
1 *2437.00 PK 32.66 29.21 61.87
2 *2437.00 AV 32.66 14.88 47.55
3 4874.00 PK 38.00 8.46 46.46 74.00 -27.54
4 4874.00 AV 38.00 -2.28 35.73 54.00 -18.27
5 7311.00 PK 44.65 8.40 53.05 74.00 -20.95
6 7311.00 AV 44.65 -2.03 42.62 54.00 -11.38
7 9748.00 PK 47.48 9.96 57.44 74.00 -16.56
8 9748.00 AV 47.48 -1.46 46.02 54.00 -7.98
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Frequency Factor Reading Emission Limit Margin
NO. MHz) | Peteetor | gy | @Buvim) | @Buvim) | (@Buvim) | (dB)
1 *2437.00 PK 32.66 27.11 59.77
2 *2437.00 AV 32.66 13.15 45.82
3 4874.00 PK 38.00 8.12 46.13 74.00 -27.87
4 4874.00 AV 38.00 -2.36 35.64 54.00 -18.36
5 7311.00 PK 44.65 9.37 54.03 74.00 -19.97
6 7311.00 AV 44.65 -2.04 42.61 54.00 -11.39
7 9748.00 PK 47.48 9.43 56.91 74.00 -17.09
8 9748.00 AV 47.48 -1.43 46.05 54.00 -7.95
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “* “ Fundamental frequency.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 7 FREQUENCY RANGE |1 ~25GHz
Svstew) | [120vecisorz FONCTION Average (AV)
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
i A A
1 *2452.00 PK 32.69 35.23 67.93
2 *2452.00 AV 32.69 20.56 53.25
3 2483.50 PK 32.76 9.72 42.48 74.00 -31.52
4 2483.50 AV 32.76 -2.25 30.51 54.00 -23.49
5 4904.00 PK 38.11 9.36 47.48 74.00 -26.52
6 4904.00 AV 38.11 -2.35 35.77 54.00 -18.23
7 7356.00 PK 44.65 9.04 53.69 74.00 -20.31
8 7356.00 AV 44.65 -2.01 42.64 54.00 -11.36
9 9808.00 PK 47.62 10.46 58.08 74.00 -15.92
10 9808.00 AV 47.62 -1.14 46.48 54.00 -7.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
S A A
1 *2452.00 PK 32.69 31.71 64.41
2 *2452.00 AV 32.69 17.63 50.32
3 2483.50 PK 32.76 9.65 42.41 74.00 -31.59
4 2483.50 AV 32.76 -2.42 30.34 54.00 -23.66
5 4904.00 PK 38.11 8.34 46.45 74.00 -27.55
6 4904.00 AV 38.11 -2.42 35.70 54.00 -18.30
7 7356.00 PK 44.65 8.88 53.53 74.00 -20.47
8 7356.00 AV 44.65 -1.98 42.66 54.00 -11.34
9 9808.00 PK 47.62 9.73 57.36 74.00 -16.64
10 9808.00 AV 47.62 -1.09 46.53 54.00 -7.47
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “* “ Fundamental frequency.
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH1, HORIZONTAL]

@

Ref 90 dBpvV

“RBW 1 MHz
“VBW 1 MHz

“Att O dB “SWT 600 ms

Marker 1 [T1 ]
42.88 dBuv
2.382480000 GHz

90

=
R

m
e

TDF

30

LM A At ]

20

-0

-10

Start

Date:

Ref 90 dBpv

2.31 GHz

12_MAR.2011 20:58:16

8 MHz/

*RBW 1 MHz
*VBW 10 Hz

*Att O dB *SWT 600 ms

Stop 2.39 GHz

Marker 1 [T1 ]
28.82 dBuv
2.384560000 GHz

90

Oncad | o

i PK
o

PRN

30

20

-0

-10

Start

Date:
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH1, VERTICAL ]

@

“RBW 1 MHz
*VBW 1 MHz
*SWT 600 ms

Ref 90 dBpv “Att O dB

Marker 1 [T1 ]

43.35 dBuv

2.383600000 GHz

90

=

m
e

TDF

PRN

30

20

-0

-10

Start 2.31 GHz 8 MHz/

Date: 12_MAR.2011 20:59:58

*RBW 1 MHz
*VBW 10 Hz
*SWT 600 ms

Ref 90 dBuVv *Att O dB

Marker 1

Stop 2.39 GHz

[tT1 1
28_.54 dBuv

2.383920000 GHz

90

80

=y

70

10

-0

-10

Start 2.31 GHz 8 MHz/

Date: 12.MAR.2011 21:01:59
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH7, HORIZONTAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43 .24 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.495644000 GHz

90

50

=
m| o
=| X

LA AAM ANt b A 4o WYVSRV AT IS0 SOTHEY SYPSNI Y BV R

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 20:55:11

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.98 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.483500000 GHz

90

Oncad | o

i PK
o

PRN

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 20:49:09
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RESTRICTED BANDEDGE [802.11n (40MHz) MODE,CH7, VERTICAL ]

% *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 43.69 dBpv

Ref 90 dBpv “Att O dB “SWT 600 ms 2.491024000 GHz

90

50

=
m| o
=| X

o A M At A A ,Wwww A AR A AR AR NAIAM A

30

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 20:53:34

@ “*RBW 1 MHz Marker 1 [T1 ]
*VBW 10 Hz 28.70 dBuv

Ref 90 dBupVv *Att O dB *SWT 600 ms 2.491189000 GHz

90

Oncad | o

i PK
o

PRN

| 30 ¥

20

-0

-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 12_MAR.2011 20:51:02
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EUT CONFIGURE MODE 1:
BELOW 1GHz WORST-CASE DATA : CCK MODULATION
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VERITAS

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 20deg. C, 50%RH .
CONDITIONS 999hPa TESTED BY Kevin Jiang

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
(MHz) (dB/m) (dBuV) | (dBuV/m) (dBuV/m) (dB) (cm) (Degree)
1 122.15 14.90 17.76 32.66 43.50 -10.84 100 14
2 151.25 16.98 16.07 33.05 43.50 -10.45 100 167
3 228.85 14.45 21.37 35.83 46.00 -10.17 100 208
4 240.97 14.76 21.46 36.22 46.00 -9.78 100 70
5 864.20 26.36 9.17 35.54 46.00 -10.46 100 124
6 912.70 27.46 9.09 36.55 46.00 -9.45 100 100

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m)

3. The other emission levels were very low against the limit.

4. Margin value = Emission level —

Limit value.

= Antenna Factor (dB/m) + Cable Factor (dB).

Level (dBuV/m)
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR :
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 20deg. C, 50%RH -
CONDITIONS 999hPa TESTED BY Kevin Jiang

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq Correction Raw Emission Limit Margin Antenna Table
No. ) Factor Value Level Height Angle
(MHz) (dB/m) (dBuV) | (dBuv/m) | (@BUV/M) | (dB) (cm) (Degree)
1 33.77 15.19 16.98 32.17 40.00 -7.83 100 261
2 134.28 15.73 19.70 35.43 43.50 -8.07 100 318
3 146.93 16.74 19.04 35.78 43.50 -7.72 100 239
4 158.53 17.06 21.88 38.94 43.50 -4.56 100 295
5 864.20 26.36 11.93 38.30 46.00 -7.70 100 340
6 912.70 27.46 11.21 38.67 46.00 -7.33 100 357
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
Level (dBuVim) FCC Part15Class B
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EUT CONFIGURE MODE 2:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL | 20deg. C, 50%RH

CONDITIONS 999hPa JESTEDEY Roy Cheng

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
(MHz) (dB/m) (@Bwv) | (@Buv/m) | (@BUVM) | (dB) (cm) (Degree)
1 85.78 11.68 20.33 | 32.02 | 40.00 | -7.98 199 0
2 93.05 12.01 22.11 | 34.12 | 43,50 | -9.38 133 53
3 158.53 17.06 1554 | 3259 | 43.50 | -10.91 104 79
4 185.20 14.02 18.91 | 32.92 | 43.50 | -10.58 100 107
5 270.07 15.50 11.76 | 27.26 | 46.00 | -18.74 100 172
6 282.20 15.91 12.34 | 28.25 | 46.00 | -17.75 100 145

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Level (dBuVim) FCC Part15Class B
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60—
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa TESTED BY Roy Cheng
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq Correction Raw Emission Limit Margin Antenna Table
No. ) Factor Value Level Height Angle
(MHz) (dB/m) (dBuV) | (dBuv/m) | (@BUV/M) | (dB) (cm) (Degree)
1 85.72 11.68 26.19 37.87 40.00 -2.13 100 243
2 93.34 12.03 19.74 31.77 43.50 -11.73 100 236
3 110.19 13.58 25.94 39.52 43.50 -3.98 100 118
4 160.95 16.98 20.09 37.07 43.50 -6.43 100 248
5 173.07 15.66 19.96 35.61 43.50 -7.89 100 339
6 185.20 14.02 21.24 35.25 43.50 -8.25 100 0

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
Level ([dBuVim) FCC Part15Class B
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EUT CONFIGURE MODE 4:

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 20deg. C, 50%RH .
CONDITIONS 999nPa TESTED BY Kevin Jiang

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
(MHz) (dB/m) (@Bwv) | (@Buv/m) | (@BUVM) | (dB) (cm) (Degree)
1 85.78 11.68 1801 | 29.69 | 40.00 | -10.31 100 141
5 93.05 12.01 1379 | 2580 | 4350 | -17.70 100 212
3 110.03 13.56 1329 | 2685 | 4350 | -16.65 114 112
4 185.20 14.02 1235 | 2636 | 4350 | -17.14 165 64
5 209.45 13.11 1632 | 29.43 | 4350 | -14.07 192 40
6 257.95 15.06 14.06 | 29.12 | 46.00 | -16.88 100 171

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 20deg. C, 50%RH A
CONDITIONS 999nPa TESTED BY Kevin Jiang
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq Correction Raw Emission Limit Margin Antenna Table
No. ) Factor Value Level Height Angle
(MHz) (dB/m) (dBuV) | (dBuv/m) | (@BUV/M) | (dB) (cm) (Degree)
1 56.67 15.01 17.46 32.47 40.00 -7.53 184 348
2 93.05 12.01 24.78 36.79 43.50 -6.71 136 304
3 110.03 13.56 21.50 35.06 43.50 -8.44 100 264
4 134.28 15.73 20.78 36.51 43.50 -6.99 100 237
5 173.07 15.66 19.45 35.11 43.50 -8.39 100 0
6 185.20 14.02 20.13 34.15 43.50 -9.35 100 174

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.

4. Margin value = Emission level —

Limit value.
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EUT CONFIGURE MODE 3:

BUREAU
VERITAS

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL  |20deg. C, 50%RH

CONDITIONS 999hPa JESTEDEY Roy Cheng

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
(MHz) (dB/m) (dBuV) | (dBuv/m) | (@BUV/M) | (dB) (cm) (Degree)
1 85.78 11.68 12.72 24.40 40.00 -15.60 186 9
2 158.53 17.06 17.56 34.62 43.50 -8.88 151 42
3 240.97 14.76 2178 | 3654 | 46.00 | -9.46 125 65
4 481.05 20.60 13.23 33.83 46.00 -12.17 99 92
5 864.20 26.36 9.70 36.07 46.00 -9.93 99 154
6 912.70 27.46 9.36 36.82 46.00 -0.18 99 125

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Level (dBuV/m)

FCC Part15Class B

an
al—|

LT

il

v ‘-'r |.1
20— \1‘ flhu'lll HII

-

(1]

B

I
30.00 100.00

!
200,

00

I I
200, 00 G600, 00 700, 00

(MHz)

Report No.: 110215FIA01

Page 81 of 156

Report Format Version 2.1.0




BUREAU

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60 Hz FUNCTION Quasi-Peak
ENVIRONMENTAL 20deg. C, 50%RH
CONDITIONS 999hPa USSUIED R Roy Cheng
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq Correction Raw Emission Limit Margin Antenna Table
No. ) Factor Value Level Height Angle
(MHz) (dB/m) (dBuV) | (dBuv/m) | (@BUV/M) | (dB) (cm) (Degree)
1 34.85 15.25 16.90 32.15 40.00 -7.85 100 215
2 68.80 13.20 17.02 30.22 40.00 -9.78 100 102
3 110.03 13.56 22.90 36.47 43.50 -7.03 100 352
4 146.40 16.70 17.87 34.57 43.50 -8.93 100 274
5 158.53 17.06 16.44 33.49 43.50 -10.01 100 0
6 912.70 27.46 6.72 34.18 46.00 -11.82 100 315

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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4.2 CONDUCTED EMISSION MEASUREMENT

4.2.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15~0.5
05~5
5~30

CONDUCTED LIMIT (dBpV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1.The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to

0.50MHz.

3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field

strengths specified above.

4.2.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED
MANUFACTURER HEIIEL IO | SIERIAL MO UNTIL
Receiver
ESCS30 E1R1002 Dec. 27, 2011
R&S
LISN
ENV216 E1L1011 Mar. 31, 2012
Schwarzbeck
RF signal cable
RG-58 E1CBL09 Mar. 31, 2012
Woken
Software ADT Cond
- - N/A N/A
ADT V7.3.0

NOTE: The calibration interval of the above test instruments is 12 months.
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4.2.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through another LISN. The two LISNs provide 50 ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) was not recorded.

NOTE: All modes of operation were investigated and the worst-case emissions are reported.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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425 TEST SETUP
/ Vertical Ground
Reference Plane /Test Receiver

— L 1

o O O O
40cm EUT oo oo

80cm
|LISN h
[ [ o~ ] |
\ N

Horizontal Ground

IH

Reference Plane
Note: 1.Supportunits were connected to second LISN.

2.Both of LISNs (AMN) are 80 cm from EUT and at least 80
from other units and other metal planes

Photo).

4.2.6 EUT OPERATING CONDITIONS

Same as 4.1.6.
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4.2.7 TEST RESULTS
EUT CONFIGURE MODE 1:
CONDUCTED WORST-CASE DATA : CCK MODULATION

BUREAU
VERITAS

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE L
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa VESTED B Roy
Reading Emission " :
Freq. Corr. Value Level Limit Margin
No Factor [dB (u\V)] [dB (u\)] [dB (u\V)] (dB)
[MHz] @B) Jor | Av. |oP. | Av. QP | AV. | QP | AV
1 0.15000 9.76 | 34.78] 20.97| 44.54] 30.73| 66.00| 56.00| -21.46| -25.27
2 0.17737 9.68 | 30.47| 20.42| 40.15] 30.10| 64.61| 54.61| -24.45]| -24.50
3 0.22038 9.62 | 30.05] 25.12| 39.67| 34.74| 62.80| 52.80| -23.13| -18.06
4 0.23993 9.62 | 23.06] 6.00| 32.68] 15.62| 62.10| 52.10| -29.42| -36.48
5 4.10454 9.78 6.67 | -2.63| 16.45] 7.15| 56.00| 46.00| -39.55| -38.85
6 | 11.46625] 9.92 091]| -5.61]| 10.83] 4.31| 60.00| 50.00| -49.17| -45.69

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE N
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa UESUIEDER Roy
Reading Emission o :
Freq. Corr. Value Level Limit Margin
No Factor [dB (uV)] [dB (u\V)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15000 9.73 | 34.72] 20.63| 44.45] 30.36| 66.00| 56.00| -21.55] -25.64
2 0.16173 9.71 31.98] 11.99] 41.69] 21.70] 65.37| 55.37| -23.69| -33.68
3 0.17737 9.68 | 29.96] 17.41| 39.64| 27.09| 64.61| 54.61| -24.97| -27.52
4 0.21256 9.63 | 26.44| 18.68| 36.07] 28.31| 63.10] 53.10| -27.04] -24.80
5 3.70963 9.79 18.72| 10.72] 28.51] 20.51| 56.00] 46.00| -27.49] -25.49
6 7.19735 9.99 14.32] 9.41 | 24.31| 19.40] 60.00] 50.00| -35.69| -30.60

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and

measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuv

Test Standard: FCC Part 15 Class B

100

PK Trace
QP Limit [~~~

AV Limit

A

L A A

M
R

i
VR

VA ATV A % T

MK Yalue

30,00

Report No.: 110215FIA01

MHz

Page 87 of 156

Report Format Version 2.1.0



BUREAU
VERITAS

EUT CONFIGURE MODE 2:

EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 PHASE L
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa UESUIEDER Roy
Reading Emission o :
Freq. Corr. value Level Limit Margin
No Factor [dB (u\V)] [dB (u\V)] [dB (u\V)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15000 9.76 | 36.52| 21.37| 46.28] 31.13| 66.00| 56.00| -19.72| -24.87
2 | 0.16173 9.76 | 31.13] 8.73 | 40.80| 18.46| 65.37| 55.37| -24.52] -36.92
3 0.18519 9.66 | 32.61| 24.09| 42.27]| 33.75| 64.25| 54.25| -21.98] -20.5
4 0.25166 962 | 26.29] 18.11| 35.91| 27.73| 61.7| 51.7 | -25.79| -23.97
5 4.62066 9.82 | 21.72] 13.94]| 31.54] 23.76| 56.0 | 46.00| -24.46| -22.24
6 6.81026 9.93 18.35|] 10.85| 28.28] 20.78] 60.00|] 50.00] -31.72| -29.22

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuV

Test Standard: FCC Part 15 Class B
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE N
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa UESUIEDER Roy
Reading Emission L .
Freq. Corr. Value Level Limit Margin
No Factor [dB (uV)] [dB (u\V)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15391 9.72 33.63 ] 12.61 ]| 43.35] 22.33 |1 65.79 | 55.79 | -22.43 | -33.45
2 | 0.18128 9.67 | 35.88|28.40| 45.55] 38.07 | 64.43 | 54.43 | -18.88 | -16.36
3 | 0.21647 9.63 | 32.94|27.40 | 42.57 | 37.03 | 62.95 | 52.95 | -20.38 | -15.92
4 | 465194 9.87 |22.79] 15.02 ]| 32.66 | 24.89 | 56.00 | 46.00 | -23.34 | -21.11
5 | 6.70860 9.97 16.57 | 10.30 | 26.54 | 20.27 | 60.00 | 50.00 | -33.46 | -29.73
6 | 11.71258 | 9.97 16.62 | 11.47 | 26.59 | 21.44 | 60.00 | 50.00 | -33.41 | -28.56

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuV Test Standard: FCC Part 15 Class B
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EUT CONFIGURE MODE 3:
CONDUCTED WORST-CASE DATA : CCK MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE L
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa UESUIEDER Roy
Reading Emission o :
Freq. Corr. Value Level Limit Margin
No Factor [dB (uV)] [dB (u\V)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15782 9.74 32.81] 19.65| 42.55] 29.39] 65.58| 55.58| -23.03| -26.19
2 0.18519 9.66 | 33.09| 25.24| 42.75]| 34.90| 64.25| 54.25| -21.50| -19.35
3 0.21647 9.62 31.22| 27.98]| 40.84]| 37.60| 62.95| 52.95| -22.11] -15.35
4 0.35723 9.63 15.12| 6.66 | 24.75] 16.29] 58.79| 48.79] -34.04| -32.50
5 4.02243 9.78 16.37| 8.83 | 26.15] 18.61| 56.00| 46.00| -29.85| -27.39
6 | 10.51221 9.91 20.04| 12.32] 29.95]| 22.23| 60.00| 50.00| -30.05| -27.77

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuV

Test Standard: FCC Part 15 Class B
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 PHASE N
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa TESTED BY Roy
Reading Emission o :
Freq. Corr. Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) QP. | AV. | Q.P. | AV. | Q.P. | AW Q.P. AV.
1 0.15000 9.73 | 33.51] 13.31] 43.24] 23.04] 66.00]| 56.00] -22.76] -32.96
2 | 0.19692 9.64 | 26.93] 5.87 | 36.57] 15.51] 63.74| 53.74]| -27.17] -38.23
3 | 0.22820 9.63 | 24.01] 14.56] 33.64] 24.19] 62.51]| 52.51| -28.88] -28.33
4 | 0.28685 9.63 | 19.40|] 9.57 | 29.03] 19.20] 60.62] 50.62] -31.59] -31.42
5 1.49657 9.64 | 12.05] 7.77 | 21.69] 17.41] 56.00| 46.00] -34.31] -28.59
6 | 10.99314] 9.95 | 14.12] 7.41 ] 24.07] 17.36] 60.00| 50.00| -35.93] -32.64

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.

dBuV

Test Standard: FCC Part 15 Class B
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EUT CONFIGURE MODE 4:
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 1 PHASE L
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa TESTED BY Roy
Reading Emission o :
Freq. Corr. value Level Limit Margin
No Factor [dB (u\V)] [dB (u\)] [dB (u\V)] (dB)
[MHZ] @dB) | Q.P. | AV. | Q.P. | AV. | Q.P. | AV. Q.P. AV.
1 ] 0.15000 | 9.76 | 32.63 | 14.69 | 42.39 | 24.45 | 66.00 | 56.00 | -23.61 | -31.55
2 ] 0.16173 | 9.73 | 32.75] 19.80 | 42.48 | 29.53 | 65.37 | 55.37 | -22.90 | -25.85
3 ] 0.18910 | 9.65 | 31.76 | 24.77 | 41.41 | 34.42 | 64.08 | 54.08 | -22.67 | -19.66
4 ] 0.21647 | 9.62 | 30.51 ] 25.04 | 40.13 | 34.66 | 62.95 | 52.95 | -22.82 | -18.29
5 | 461284 | 9.82 |20.50 | 12.09 | 30.32 | 21.91 | 56.00 | 46.00 | -25.68 | -24.09
6 ]12.18569] 9.92 | 17.82]12.09 | 27.74 | 22.01 | 60.00 | 50.00 | -32.26 | -27.99

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE N
MODULATION INPUT POWER
TYPE CCK (SYSTEM) 120Vac, 60Hz
TRANSFER RATE |1.0Mbps 6dB BANDWIDTH 9kHz
ENVIRONMENTAL |20deg. C, 50%RH,
CONDITIONS 988hPa UESUIEDER Roy
Reading Emission o :
Freq. Corr. value Level Limit Margin
No Factor [dB (uV)] [dB (u\V)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV, Q.P. AV. Q.P. AV.
1 0.15000 9.73 | 32.09|13.94|41.82 | 23.67 | 66.00 | 56.00 | -24.18 | -32.33
2 | 0.16173 9.71 33.46 | 20.61 | 43.17 | 30.32 | 65.37 | 55.37 | -22.21 | -25.06
3 | 0.18910 9.65 |32.44|26.47|42.09| 36.12 | 64.08 | 54.08 | -21.98 | -17.95
4 | 0.21647 9.63 |32.23128.48]|41.86] 38.11]62.95|52.95| -21.09 |-14.84
5 | 4.40952 985 |21.16|12.75| 31.01 | 22.60 | 56.00 | 46.00 | -24.99 | -23.40
6 | 6.84545 9.98 18.52 | 11.64 | 28.50 | 21.62 | 60.00 | 50.00 | -31.50 | -28.38

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuv Test Standard: FCC Part 15 Class B
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4.3 6dB BANDWIDTH MEASUREMENT

WO VE
@
BUREAU
VERITAS

4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

ROHDE & SCHWARZ

DESCRIPTION & CALIBRATED
MANUFACTURER MODEL NO. SERIAL NO. UNTIL
Signal Analyzer
FSP30 E1S1002 Aug. 04, 2011

NOTE: The calibration interval of the above test instruments is 12 months.

4.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an

attenuator. The bandwidth of the fundamental frequency was measured by spectrum
analyzer with 100kHz RBW and 300kHz VBW. The 6dB bandwidth is defined as the

total spectrum the power of which is higher than peak power minus 6dB.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation
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4.3.5 TEST SETUP

EUT

B
URR
SN LL>

WO VE
1828
BUREAU
VERITAS

SPECTRUM
ANALYZER

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.3.7 TEST RESULTS
EUT CONFIGURE MODE 1.
802.11b DSSS MODULATION
MODULATION
TYPE CCK TRANSFER RATE 1.0Mbps
INPUT POWER ENVIRONMENTAL 20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MIN”\(A'\;JQAZ)LIMIT PASS / FAIL
(MHz) (MHz)
1 2412 71 0.5 PASS
6 2437 71 0.5 PASS
11 2462 7.6 0.5 PASS
CH1
@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -6.96 dBm
Ref 20 dBm “Att 30 dB *SWT 10 ms 2.409960000 GHz
20 Marker( 1 [T1 ]
-3109 dBm
L10 2| 414000000 GH
arker [ ]
! ° Til 56 dBm
-0 = 41706000 GH
2 -
— D1 -9.09 dBm )JWL‘..M\. “Hi
20 IVJJ m.
i M PRN
--30 )[Au \1
| _40 A
a s
8 it Y=y
| -60
L-70
-80
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:12:01
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@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -7.63 dBm
Ref 20 dBm *Att 30 dB *SWT 10 ms 2.442040000 GHz
20 Marker| 1 [T1 ]
-1197 dBm
L10 2| 439000000 _GH
Marker| 2 [T1 ]I
1 PK 9137 dB
1 _ "
ro - #3349 20P00U GH
3
_ i y
o D1 -7.97 dBm TN LiLH i
a W
.A \ PRN
-30 |
+-40 f
» A Jot g, |
WA A W
+-60
+-70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:09:47
@ “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -9.25 dBm
Ref 20 dBm *Att 30 dB *SWT 10 ms 2.467000000 GHz
20 Marker( 1 [T1 ]
-31.34 dBm
L10 2 463520000 GH
Marker| 2 [T1 ]
1 PK]
1EW| -10L68 dBm
L0 Ea 459400000 GH
3
L o——1D1 -9.344 dBm ]M}'M Ly
K‘ PRN
A
W
j Wl
W w T W
--60
~-70
-80
Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:41:00
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802.11g OFDM MODULATION
IIDIEEAIlO]: BPSK TRANSFER RATE  |6.0Mbps
TYPE
INPUT POWER ENVIRONMENTAL 20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MIN”\(A'\;JQAZ)LIMIT PASS / FAIL
(MHz) (MHz)
1 2412 15.0 0.5 PASS
6 2437 151 0.5 PASS
11 2462 15.2 0.5 PASS
CH1
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -13.30 dBm
Ref 20 dBm “Att 30 dB *SWT 10 ms 2.419520000 GHz
20 Marker| 1 [T1 ]I
-10.60 dBm
L10 2413280000 GH
1 P Marker| 2 [T1 ]I
B L ST
10 1 .
v [
o D1 -16./6 dBm_www&TMMN
// \R
t-a0
p g
WWW WWW
l-60
| -70
-80

Center 2.412 GHz

Date:
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% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -11.51 dBm
Ref 20 dBm “Att 30 dB *SWT 10 ms 2.444520000 GHz
20 Marker( 1 [T1 ]
-9103 dBm
10 2| 438240000 _GH
. Marker| 2 [T1 ]
-16(81 dBm
\VIEW
W= o 429400000 GH
1
| 10 \ Y 3
D1 -15_003 dBm MM
20 f :
PRN
--30
—A0 ‘N‘ oy
-—60.
——70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:22:38
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -16.26 dBm
Ref 20 dBm *Att 30 dB *SWT 10 ms 2.469560000 GHz
20 Marker| 1 [T1 ]I
-8[52 dBm
L10 2| 463280000 _GH
P Marker| 2 [T1 |
-18|26 dBm
VIEW
- O - #0450 UPUU  GH
1
10 N 7
D1 -14.52 dBm wﬂw}m&w
L_20 IM
PRN
~—30
[ W I 'W ‘
,_@0
+—60
L-70
-80
Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:46:02
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802.11n (20MHz) OFDM MODULATION
MODULATION
TYPE BPSK TRANSFER RATE OMbps
INPUT POWER ENVIRONMENTAL 20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MlNII\(/:\;J'_I\'AZ)LlMlT PASS / FAIL
(MHz) (MHz)
1 2412 16.0 0.5 PASS
6 2437 15.4 0.5 PASS
11 2462 16.0 0.5 PASS
CH1
@ “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -17.24 dBm
Ref 20 dBm “Att 30 dB “SWT 10 ms 2.420400000 GHz
20 Marker| 1 [T1 ||
-10(51 dBm
10 21413320000 GH
Marker| 2 [T1 ]
ilzw -18}147 dBm
Lo -A0AA400p00 GH
1
l_10 =

SR S
T W
gt Wil

-—-60

PRN

[ w
_—
<

=70

-80

Center 2.412 GHz 4 MHz/ Span 40 MHz

Date: 19.MAR.2011 13:27:36
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® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -15.72 dBm
Ref 20 dBm *Att 30 dB *SWT 10 ms 2.444720000 GHz
20 Marker| 1 [T1 ]
-9(20 dBm
10 2|.438240000 GH
- Marker| 2 [T1 ]
VTEW -18|25 dBm
O - #Z29500UP0UU  GH
1
l_10 \ b4
D1 -15.2 dBm—%ﬂW
™ Ty
+—20
PRN
-—-30
"‘“ww
--60
=70
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:29:39
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -15.29 dBm
Ref 20 dBm *Att 30 dB *SWT 10 ms 2.470400000 GHz
20 Marker| 1 [T1 ]I
-8[ 67 dBm
l10 2| 463280000 _GH
Marker| 2 [T1 |
-17|1 61 dBm
O - #4044 00UPD0U GH
1
L-10 Il Y
3
D1 -14.67 dBm hi AW"“W ,...lh-,l Mgﬂmﬁﬂ ""’l‘rvl
l-20
PRN
~—30
| _40 J
" MMW
+—60
-70
-80
Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 13:38:45
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802.11n (40MHz) OFDM MODULATION
MODULATION
TYPE BPSK TRANSFER RATE 7Mbps
INPUT POWER ENVIRONMENTAL 20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MIN”\(A'\;JQAZ)LIMIT PASS / FAIL
(MHz) (MHz)
1 2422 35.9 0.5 PASS
4 2437 35.6 0.5 PASS
7 2452 35.8 0.5 PASS
CH1
@ *RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -23.10 dBm
Ref 20 dBm “Att 30 dB “SWT 10 ms 2.439700000 GHz
20 Marker| 1 [T1 |
-14147 dBm
L10 2| 416060000 GH
1 P Marker| 2 [T1 ]I
= ro _4u5;13 SZ izm
+-10 T
L_20 + 505 =
PRN
|-30
5 T T
|-60
-70
-80
Center 2.422 GHz 6 MHz/ Span 60 MHz

Date: 19.MAR.2011 13:48:00
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@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -17.33 dBm
Ref 20 dBm *Att 30 dB *SWT 10 ms 2.454520000 GHz
20 Marker| 1 [T1 ]
-13}74 dBm
L10 2|, 431960000 GH

- Marker| 2 [T1 ]

VTEW -19}197 dBm
O - #Loo6oUPUU GH
+-10

20 D1
PRN
-—-30
--60
=70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz
Date: 19.MAR.2011 13:49:59
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -17.10 dBm

Ref 20 dBm *Att 30 dB *SWT 10 ms 2.469580000 GHz
20 Marker| 1 [T1 ]I

-13}16 dBm
L10 2| 446960000 GH

Marker| 2 [T1 |

-20|106 dBm
O - #5356 2UP0U GH
--10 -

3
2
F=20 D1 -19
PRN
~—30
|40 an
+-50
+—60
-70
-80
Center 2.452 GHz 6 MHz/ Span 60 MHz
Date: 19.MAR.2011 13:51:55
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EUT CONFIGURE MODE 3:
802.11b DSSS MODULATION
MODULATION
TYPE CCK TRANSFER RATE 1.0Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MIN”\(A'\;JQAZ)LIMIT PASS / FAIL
(MHz) (MHz)
1 2412 8.2 0.5 PASS
6 2437 8.1 0.5 PASS
11 2462 8.1 0.5 PASS
CH1
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -49 .44 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.417120000 GHz
-20 Marker| 1 [T1 ]
-43]106 dBm
| _30 2| 414080000 cuz [IEH
Marker| 2 [T1 ]
lI:W -48|91 dBm
40 1 —A08960000 GH
| 5o D1 -49.06 dBm %a, \ M:3
i I
| / LA
-70 U \
l-80
LATRYTY VS RSN MMW
l-90
+—100
+-110
-120
Center 2.412 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 17:45:02
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@ “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -47 .85 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.442040000 GHz
-20 Marker| 1 [T1 ]
-42109 dBm
l _30 2| 420000000 cuz [IEH
Marker| 2 [T1 ]I
1 PK 47|77 dB
1 ‘ "
r—40 - #S5590UPDUU GH
2 '1 3
— Y4 A 4
5o D1 -48.09 dBm J;UV i f
N NU
ﬂ\ PRN
70 \. |
. o
NJwa rf W
¢1}«ﬁqﬁﬁjv4ﬁﬂﬁiwkdﬁ
+—90
+—100
+-110
-120
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 17:19:00
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -48_.36 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.467040000 GHz
-20 Marker( 1 [T1 ]
-43102 dBm
—-30. 2| 464000000 cHz |IEH
Marker| 2 [T1 ]
—48l 45 dBm
TEV B
=40 -458960000 GH
2 3
- D1 -49.002 dBm !.I\MM. 714
50 UJU v /*4d

A
o

-—90.

--100

--110

-120

Center 2.462 GHz 4 MHz/ Span 40 MHz

Date: 19.MAR.2011 17:20:46
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802.11g OFDM MODULATION
IIDIEEAIlO]: BPSK TRANSFER RATE  |6.0Mbps
TYPE
INPUT POWER ENVIRONMENTAL 25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MIN”\(A'\;JQAZ)LIMIT PASS / FAIL
(MHz) (MHz)
1 2412 15.1 0.5 PASS
6 2437 15.8 0.5 PASS
11 2462 15.8 0.5 PASS
CH1
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -50.43 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.419600000 GHz
-20 Marker| 1 [T1 ]I
-45[07 dBm
| _30 2l 412230000 cuz [IEH
1 P Marker| 2 [T1 ]I
= r—40 1 _4U4;:L91 Zi izm
=50 DT —5T-07 dBm § "' A— “"A"AM“ 'hLleI !\AI’N’?
- A= v W
| -60
/} \“ PRN
|70 |
-8 /ﬂvalww‘/\/‘ \‘\\l\’\' v.I.AL \
R NV TNV
|-90
|-100
l-110
-120
Center 2.412 GHz 4 MHz/ Span 40 MHz
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% “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -50.50 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.444600000 GHz
-20 Marker( 1 [T1 ]
-45164 dBm
| 30 2| aza560000 cHZ |IEH
. Marker| 2 [T1 ]
-51142 dBm
40 1 428840000 GH
=50 3 ! ! ,rhw "‘"'ﬂ“"&"‘\ | | ?
DI —51.64 dBm Jhulh ST
~—60
\ I PRN
_70 M/ ‘J.i Fi|
. | JAI"M 1[
-—90.
~-100
--110
-120
Center 2.437 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 17:39:01
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -52.80 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.469600000 GHz
-20 Marker| 1 [T1 ]I
-48| 50 dBm
| _30 2| as0720p00 cHz | [IEH
P Marker| 2 [T1 |
-54[47 dBm
r—40 - #oS504UPUU  GH
1
+-50 - 4 Y PR 3
7
D1 -54.5 dBm "u“\;/‘lw‘d,‘]“u" e ,hv.t | fk
i Wy
PRN
l ~80 L
+—90
+—100
~—110
-120
Center 2.462 GHz 4 MHz/ Span 40 MHz
Date: 19.MAR.2011 17:40:27
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MODULATION
TYPE BPSK TRANSFER RATE OMbps
INPUT POWER ENVIRONMENTAL 25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MlN”\(AI\';ljl_lle)LlMlT PASS / FAIL
(MHz) (MHz)
1 2412 15.4 0.5 PASS
6 2437 15.5 0.5 PASS
11 2462 16.0 0.5 PASS
CH1
@ “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -52.12 dBm
Ref -20 dBm Att 10 dB “SWT 10 ms 2.419600000 GHz
-20 Marker| 1 [T1 ]
-45|146 dBm
| _30 2| 413280000 cHz |IEH
- Marker| 2 [T1 ]
[VIEW, -51132 dBm
L —40 j -40Z4T60P00 GH
| _ H |l.|AAn I §y . B
50 D1 -51.46 dBWrw ) AT "'"AV‘\JHW‘L'\
l -60 \\
/ i PRN
L-70 ‘,/l]/ \/\‘\
S e JLTTP T
-90
+-100
-—110
-120

Center 2.412 GHz

Date:
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% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -54.60 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.444560000 GHz
-20 Marker| 1 [T1 ]
-50101 dBm
30 2435680000 cHz |IER
- Marker| 2 [T1 ]
VTEW -55182 dBm
r—40 -#29080p00 Gt
1
|- v
” RIS TV
D1 -56.01 dBm V\iﬁﬂ-ﬂ - 1
+-60
PRN
by w
|80 N (W
" AA“JAAMAurwm’qf' ud
--90
~—-100
~—110
-120
Center 2.437 GHz 6 MHz/ Span 60 MHz
Date: 19.MAR.2011 18:01:37
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -49.92 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.469600000 GHz
-20 Marker| 1 [T1 ]I
-451 03 dBm
| -30 2| as0720p00 cHz | IEH
P Marker| 2 [T1 |
TEW -51145 dBm
r—40 1 - #oS0VUUPDUU GH
3
L-s0—1, 2y L] .JLVL v-n‘..l | IR
DI —51-03 db?»\,\w‘_, T | "“\
-—-60
PRN
[ M‘AWMM
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MODULATION
TYPE BPSK TRANSFER RATE 7Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL 6dB
CHANNEL FREQUENCY BANDWIDTH MIN”\(A'\;JQAZ)LIMIT PASS / FAIL
(MHz) (MHz)
1 2422 33.4 0.5 PASS
4 2437 35.8 0.5 PASS
7 2452 35.9 0.5 PASS
CH1
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -55.05 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.437120000 GHz
-20 Marker| 1 [T1 ]
-48| 62 dBm
+-30 2| 408200000 cuz |IER
Marker| 2 [T1 ]
lI:W -54100 dBm
r—40 -ZA03760Pp00 G
1
I e s o Y o
D1 -54 m A | T~
N RZa"al
» #MQ ; \ www\%u
} \‘ PRN
W
| _70 1
. T
L _2@ (| o \‘
l-90
+-100
+-110
-120
Center 2.422 GHz 6 MHz/ Span 60 MHz
Date: 19.MAR.2011 17:51:48
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% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -54.99 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.454520000 GHz
-20 Marker| 1 [T1 ]
-49|111 dBm
30 2| 4231960000 cHz |IEH
- Marker| 2 [T1 ]
VTEW -53198 dBm
r—40 I8 760Pp00 G
1
| 50 A
4
,l.d J' 3
D1 -55 dBm A{.V\LALA. } i+
| -60 1
PRN
WJA
el .
--90
~—-100
~—110
-120
Center 2.437 GHz 6 MHz/ Span 60 MHz
Date: 19.MAR.2011 17:53:19
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -56.13 dBm
Ref -20 dBm Att 10 dB *SWT 10 ms 2.469640000 GHz
-20 Marker| 1 [T1 ]I
-491 67 dBm
| -30 2| 428320000 cHz |IEH
P Marker| 2 [T1 |
TEW -55|17 dBm
r—40 -A#S5570UP0UU GH
1
L 50 1 4
p l 3
D1 -55 m bt
-—-60
h PRN
=70
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4.4 MAXIMUM PEAK OUTPUT POWER

4.41 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 INSTRUMENTS

DESCRIPTION & CALIBRATED
MANUFACTURER MODEL NO. SERIAL NO. UNTIL
Signal Analyzer
FSP30 E1S1002 Aug. 04, 2011
ROHDE & SCHWARZ

NOTE: The calibration interval of the above test instruments is 12 months.

4.4.3 TEST PROCEDURES

a. A detector was used on the output port of the EUT. An oscilloscope was used to
read the response of the detector.

b. Replaced the EUT by the signal generator. The center frequency of the S.G was

adjusted to the center frequency of the measured channel.

c. Adjusted the power to have the same reading on oscilloscope. Record the power

level.
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4.4.4 DEVIATION FROM TEST STANDARD

No deviation

445 TEST SETUP

EUT or S.G DETECTOR OSCILLOSCOPE

4.4.6 EUT OPERATING CONDITIONS

Same as ltem 4.3.6
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4.4.7 TEST RESULTS

EUT CONFIGURE

MODE 1:

802.11b DSSS MODULATION

MODULATION TYPE|CCK TRANSFER RATE |1.0Mbps
INPUT POWER ENVIRONMENTAL |20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL PF(;E\X?;R P%'f/ch PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
e OUTPUT OUTPUT Bm)
(mW) (dBm)
1 2412 70.307 18.47 30 PASS
6 2437 86.497 19.37 30 PASS
11 2462 95.060 19.78 30 PASS
802.11g OFDM MODULATION
OO BPSK TRANSFER RATE  |6.0Mbps
TYPE
INPUT POWER ENVIRONMENTAL |20 deg.C, 50 %RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL PFc))f/CéR P%%SR PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
T OUTPUT OUTPUT @Bm)
(mW) (dBm)
1 2412 63.533 18.03 30 PASS
6 2437 80.538 19.06 30 PASS
11 2462 84.140 19.25 30 PASS
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802.11n (20MHz) OFDM MODULATION

MODULATION
TyPE BPSK TRANSFER RATE  |0Mbps
INPUT POWER ENVIRONMENTAL |20 deg.C, 50 %RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL P%E\QEKR PZE\QgR PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
ey OUTPUT OUTPUT dBm)
(mW) (dBm)
1 2412 64.417 18.09 30 PASS
6 2437 76.208 18.82 30 PASS
1 2462 86.099 19.35 30 PASS

802.11n (40MHz)

OFDM MODULATION:

MODULATION
TYPE BPSK TRANSFER RATE  |7Mbps
INPUT POWER ENVIRONMENTAL |20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL P%EngR P%Evch PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
T OUTPUT OUTPUT B}
(mW) (dBm)
1 2422 39.355 15.95 30 PASS
4 2437 47.643 16.78 30 PASS
7 2452 55.208 17.42 30 PASS
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MODE 3:

802.11b DSSS MODULATION

MODULATION TYPE|CCK TRANSFER RATE  |1.0Mbps
INPUT POWER ENVIRONMENTAL |25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL P%%VAI};R ch’JEvC;R PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS /FAIL
T OUTPUT OUTPUT (@Bm)
(mW) (dBm)
1 2412 2.399 3.80 30 PASS
6 2437 3.034 4.82 30 PASS
11 2462 2.570 4.10 30 PASS
802.11g OFDM MODULATION
AIOIDIILAUITIO] BPSK TRANSFER RATE  |6.0Mbps
TYPE
INPUT POWER ENVIRONMENTAL |25 deg.C, 65 %RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL P%E\QgR P%E\ﬁgR PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
T OUTPUT OUTPUT B}
(mW) (dBm)
1 2412 6.607 8.20 30 PASS
6 2437 6.081 7.84 30 PASS
1 2462 7.962 9.01 30 PASS
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802.11n (20MHz) OFDM MODULATION

MODULATION
TyPE BPSK TRANSFER RATE  |0Mbps
INPUT POWER ENVIRONMENTAL |25 deg.C, 65 %RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL P%E\QEKR PZE\QgR PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
ey OUTPUT OUTPUT dBm)
(mW) (dBm)
1 2412 7.063 8.49 30 PASS
6 2437 8.453 9.27 30 PASS
1 2462 12.106 10.83 30 PASS

802.11n (40MHz)

OFDM MODULATION:

MODULATION
TYPE BPSK TRANSFER RATE  |7Mbps
INPUT POWER ENVIRONMENTAL |25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL P%EngR P%Evch PEAK
CHANNEL | FREQUENCY POWER LIMIT| PASS/FAIL
T OUTPUT OUTPUT B}
(mW) (dBm)
1 2422 9.954 9.98 30 PASS
4 2437 13.062 11.16 30 PASS
7 2452 8.110 9.09 30 PASS
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4.5 POWER SPECTRAL DENSITY MEASUREMENT

4.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

4.5.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED
MANUFACTURER MODEL NO. | SERIAL NO. UNTIL
Signal Analyzer
FSP30 E1S1002 Aug. 04, 2011
ROHDE & SCHWARZ

NOTE: The calibration interval of the above test instruments is 12 months.

4.5.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator, the bandwidth of the fundamental frequency was measured with the
spectrum analyzer using 3kHz RBW and 30kHz VBW, set sweep time = span/3kHz.
The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span/3kHz for a full response of the

mixer in the spectrum analyzer.
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4.5.4 DEVIATION FROM TEST STANDARD

No deviation

455 TEST SETUP

EUT

SPECTRUM
ANALYZER

4.5.6 EUT OPERATING CONDITION

Same as ltem 4.3.6
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EUT CONFIGURE MODE 1:

802.11b DSSS MODULATION

BUREAU
VERITAS

MODULATION TYPE | ccK TRANSFER RATE  |1.0Mbps
INPUT POWER ENVIRONMENTAL  |20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy

CHANNEL RF POWER
CHANNEL FREQUENCY | LEVEL IN 3kHz MAX%E'X'])L'M'T PASS / FAIL
(MHz ) BW (dBm)
1 2412 578 8 PASS
6 2437 4.35 8 PASS
11 2462 -4.98 8 PASS
CH1
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -5.78 dBm
Ref 21 dBm *Att 30 dB *SWT 500 s 2.412480000 GHz

=
]

o
=

(20" Offget 11

~10

dB

-0

O S v

—20

—30

PRN

|-40

—50

-—60.

—-70

Date:

Center 2.412 GHz
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% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 KkHz -4.35 dBm
Ref 21 dBm “Att 30 dB “SWT 500 s 2.437675000 GHz
F20 Offhet 11]dB l
|10 [ B |
1 P
VIEW|
-0 l
LVL
il 1"0"“”‘""“%%% P JWJ" skl "““"”][’“ Y
. W
PRN
| -30
| 40
|50
| -60
L -70
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 20:43:09
% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -4.98 dBm
Ref 21 dBm “Att 30 dB “SWT 500 s 2.462663000 GHz
20~ OFfhet 11]dB l
10 [ B |
1 PK]
1EW]
Lo
1 LVL
PABAASIAAM o . MWWWWWJWM
d ‘V‘\M W
|20
PRN
|30
|40
| -50
| -60
|70
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 20:45:44
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MODULATION TYPE |BPSK TRANSFER RATE  [6.0Mbps
INPUT POWER ENVIRONMENTAL  |20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL RF POWER
CHANNEL FREQUENCY | LEVEL IN 3kHz MAX'?QE':]’:)L'M'T PASS / FAIL
(MHz) BW (dBm)
1 2412 -13.59 8 PASS
6 2437 -12.52 8 PASS
1 2462 -11.85 8 PASS
CH1
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.59 dBm

Ref 21 dBm “Att 30 dB “SWT 500 s 2.412606000 GHz
20 Offpet 11]dB l
|10 [ B |
-0
LVL

L-10 4
20 M‘V\MWWW WM MM

M*Mkmjj%Ni PRN
~-30:
--40
--50
I-60
——70
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.52 dBm
Ref 21 dBm “Att 30 dB “SWT 500 s 2.436352000 GHz
20 Offpe€t 11|dB l
|10 [ B |
1 PK|
T1EW
-0
LVL
| -10—L
- VUWW %‘ MWMMM
R
--30
--40
—-50
-—60
——70
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 20:48:47
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -11.85 dBm
Ref 21 dBm “Att 30 dB “SWT 500 s 2.461352000 GHz
F20~ Offpet 11[dB l
| 10 [ B |
1 PK
T1EW
Lo
LVL
| 10—

—-20.

I-40

~-50

——60

—70

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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MODULATION TYPE | BPSK TRANSFER RATE  |0Mbps
INPUT POWER ENVIRONMENTAL  |20deg.C, 50%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy

CHANNEL RF POWER
CHANNEL FREQUENCY | LEVEL IN 3kHz MAX%E'X'])L'M'T PASS / FAIL
(MHz ) BW (dBm)
1 2412 -13.99 8 PASS
6 2437 -12.95 8 PASS
11 2462 -12.53 8 PASS
CH1
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.99 dBm
Ref 21 dBm “Att 30 dB *SWT 500 s 2.412300000 GHz

20~ OFfset 11[dB

10

=
m| o
=| X/

——10

——20

b tiny

PRN

—30
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—50

——60.

——70.

Center 2.412 GHz
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% *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.95 dBm
Ref 21 dBm *Att 30 dB *SWT 500 s 2.436730000 GHz
20~ Offset 11(dB l
0 [ B |
1 PK]
T1EW|
e}
LvVL
L 10 1
e WM T g gy
Sl
I-30
L--40
——50
——60
——70
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 20:56:43
@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -12.53 dBm
Ref 21 dBm *Att 30 dB “SWT 500 s 2.461604000 GHz
F20- Offset 11]dB l
10 [ B |
O
LvL
- Wi)uw
W\‘\LWW o
—-30
| -40
—-50
—-60:
—-70
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 20:57:49
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MODULATION TYPE |BPSK TRANSFER RATE  |7Mbps
INPUT POWER ENVIRONMENTAL |20 deg.C, 50 %RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy

CHANNEL RF POWER
CHANNEL FREQUENCY | LEVEL IN 3kHz MAX%E'X'])L'M'T PASS / FAIL
(MHz ) BW (dBm)
1 2422 2247 8 PASS
4 2437 2158 8 PASS
7 2452 -21.19 8 PASS
CH1
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz —-22.47 dBm

=
m|l o
=| X

Date:

Ref 21 dBm

“Att 30 dB

*SWT 500 s

2.421361000 GHz

20~ OFfset 11[dB

10

—10

| _o0—1

——30.

PRN

--50.

ﬁmfukakwm

——60.

Center 2.422 GHz
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% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -21.58 dBm
Ref 21 dBm “Att 30 dB “SWT 500 s 2.436361000 GHz
F20 OFfhet 11]dB l
10 [ B |
1 P
VIEW|
-0
LVL
——10
—-20 1
VM«A:X’V\ N’\N\N RN
> M\V‘\ MNJJA '\«k‘/J/ MM
|40 WMM '\’MLN
——-50
——60.
——70
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 21:00:35
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.19 dBm
Ref 21 dBm *Att 30 dB “SWT 500 s 2.451373000 GHz
20~ Offset 11[dB l
10 [ B |
1 PK]
1EW|
Lo
LVL
I-10
1
I-20
\/M KM PRN
50 M\"\ M/”VJAL W/
My Lo
——-50
l-60
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Center 2.452 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 21:02:03
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EUT CONFIGURE MODE 3:
802.11b DSSS MODULATION
MODULATION TYPE |CCK TRANSFER RATE 1.0Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL RF POWER
CHANNEL FREQUENCY LEVEL IN 3kHz MAXI?SE'::)LIMIT PASS / FAIL
(MHz) BW (dBm)
1 2412 -26.52 8 PASS
6 2437 -27.02 8 PASS
11 2462 -26.11 8 PASS
CH1
@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -26.52 dBm
Ref 15 dBm *Att 30 dB “SWT 500 s 2.412564000 GHz
offket 30|dB l
~10
[ B |
o
L-10 LVL
20
1
1 l% n IMA‘;WILW" i A PR
- WAMWW
| -50
|60
L -70
L -80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 21:18:53
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% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 KkHz -27.02 dBm
Ref 15 dBm “Att 30 dB “SWT 500 s 2.436295000 GHz
offket 30|dB
-10
[ B
o
VIEW|
|10 LVL
——20.
1
s Lot 1 L A Al PRY
wlIV"VV Y
|40 M
| -50
| -60
——70
——-80
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 21:17:22
% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -26.11 dBm
Ref 15 dBm “Att 30 dB “SWT 500 s 2.462747000 GHz
Offset 30|dB
~10
[ B |
1 PKEMZe
1EW]
| _10 LVL
|20

| 40 AL ui\W

50

| -60

-70

I -80

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 21:20:34
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MODULATION TYPE | BPSK TRANSFER RATE 6.0Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL RF POWER
CHANNEL FREQUENCY LEVEL IN 3kHz MAXI?QEIXI])LIMIT PASS / FAIL
(MHz) BW (dBm)
1 2412 -27.57 8 PASS
6 2437 -28.69 8 PASS
1 2462 -28.04 8 PASS
CH1
% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz _27.57 dBm
Ref 15 dBm “Att 30 dB “SWT 500 s 2.412309000 GHz
Offfet 30|dB l
-10
[ B |
o
1EW|
| 10 LVL
| -20
il
40 ) \ ""V’“ Wv.fb
| -50
| -60
L -70
| -80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 19.MAR.2011 21:22:30
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@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -28.69 dBm
Ref 15 dBm “Att 30 dB “SWT 500 s 2.436340000 GHz
Offset 30|dB
~10
[ B |
1 PKE=e
T1EW
L_10 LVL
——20
1
LWWA W% o
40 ?‘\WW"?WW
--50
-—60
~-70
--80
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 19.MAR.2011 21:23:50
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -28.04 dBm
Ref 15 dBm “Att 30 dB “SWT 500 s 2.462648000 GHz
Offset 30|dB
~10
[ B |
1 PKE=e
T1EW
|10 LVL
——20
1
1 A PRN

I-40

~-50

——60

—70

——80

Center 2.462 GHz

Date:

Report No.: 110215FIA01
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MODULATION TYPE | BPSK TRANSFER RATE  |0Mbps
INPUT POWER ENVIRONMENTAL  |25deg.C, 65%RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy

CHANNEL RF POWER
CHANNEL FREQUENCY | LEVEL IN 3kHz MAX%E'X'])L'M'T PASS / FAIL
(MHz ) BW (dBm)
1 2412 -29.33 8 PASS
6 2437 -33.01 8 PASS
11 2462 -28.46 8 PASS
CH1
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -29.33 dBm
Ref 15 dBm “Att 30 dB *SWT 500 s 2.412702000 GHz

Date:

—10

Offset 30|dB

-0

—10

——20.

——30.

PRN

I-40

i,

——60.

——=70

——80

Center 2.412 GHz

Report No.: 110215FIA01
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*RBW 3 kHz

“VBW 10 kHz

“Att 30 dB “SWT 500 s

Marker 1 [T1 ]
—-33.01 dBm
2.437237000 GHz

10

Offset 30|dB

LVL

——10

—20

——30

PRN

—50

——60

—70

—80

Center 2.437 GHz

Date:

CH11

@

Ref

19.MAR.2011

15 dBm

150 kHz/
21:45:35
“RBW 3 kHz
“VBW 10 kHz
“Att 30 dB *SWT 500 s

Span 1.5 MHz

Marker 1 [T1 ]
-28.46 dBm
2.462321000 GHz

—10

Offset 30|dB

—10

——20.

PRN

--60.

——=70

——80

Center 2.462 GHz

Date:

Report No.: 110215FIA01
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MODULATION TYPE |BPSK TRANSFER RATE  |7Mbps
INPUT POWER ENVIRONMENTAL |25 deg.C, 65 %RH,
(SYSTEM) 120Vac, 60Hz CONDITIONS 991hPa
TESTED BY Roy
CHANNEL RF POWER
CHANNEL FREQUENCY | LEVEL IN 3kHz MAX%E'X'])L'M'T PASS / FAIL
(MHz ) BW (dBm)
1 2422 -36.19 8 PASS
4 2437 -36.52 8 PASS
7 2452 -37.47 8 PASS
CH1
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -36.19 dBm

Date:

CH4

Ref 15 dBm

“Att 30 dB

*SWT 500 s

2.422618000 GHz

Offset 30|dB
10

——10.

——20.

PRN

A0 AR MJL
Y ‘\AM\M VAR
| 50 ol AN A N w/’J‘\A. A |n|./

NS Ml VA FIATA N AR T AN RIS S
——60
——70
—80
Center 2.422 GHz 150 kHz/ Span 1.5 MHz

19.MAR.2011 21:36:33
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@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -36.62 dBm
Ref 15 dBm “Att 30 dB “SWT 500 s 2.437594000 GHz
Offset 30|dB
~10
[ B |
1 PKE=e
T1EW
| _10 LVL
—-—20
L_30 PRN

| -50 MM/\MM A A W st My A ]

W

——60

—70

——80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 19.MAR.2011 21:38:29

CH7

% “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -37.47 dBm

Ref 15 dBm “Att 30 dB *SWT 500 s 2.452618000 GHz

Offset 30|dB
-10

= o

| _10 LVL

-—20.

PRN

--30.

Mt gy M, A 2 et .||.AM
oW Sk

~=70

-—80

Center 2.452 GHz 150 kHz/ Span 1.5 MHz

Date: 19.MAR.2011 21:40:52
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4.6 BAND EDGES MEASUREMENT

4.6.1 LIMITS OF BAND EDGES MEASUREMENT

Resolution Bandwidth).

Below —20dB of the highest emission level of operating band (in 100kHz

4.6.2 TEST INSTRUMENTS

DESCRIPTION &

CALIBRATED
MANUFACTURER URIDIEE MO SERIAL . UNTIL
Signal Analyzer
FSP30 E1S1002 Aug. 04, 2011
ROHDE & SCHWARZ
NOTE: The calibration interval of the above test instruments is 12 months.
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4.6.3 TEST PROCEDURE
FOR CONDUCTED MEASUREMENT:

The transmitter output was connected to the spectrum analyzer via a low lose cable.
Set both RBW and VBW of spectrum analyzer to 100kHz and 300kHz with suitable
frequency span including 100MHz bandwidth from band edge. The band edges was
measured and recorded.

The spectrum plots (Peak RBW = 100kHz, VBW = 300kHz) are attached on the
following pages.

4.6.4 DEVIATION FROM TEST STANDARD

No deviation

4.6.5 EUT OPERATING CONDITION

Same as Iltem 4.3.6
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4.6.6 TEST RESULTS
EUT CONFIGURE MODE 1:
802.11b DSSS modulation
CH1
@ “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -50.54 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 2.397630000 GHz
10 Marker| 1 [T1 ]|
-58|.89 dBm
Lo ol 300000p00 _GHZ ||IEH
D1 -2.64 dBm Marker | Y
- PK]
- dBm
r—10 00" “IJU GH
Markelr| 4 R |
-521 4. Bm
20 b2 b2.64 dBm 2 33p920D00 Hz
| -30 A
/ PRN
|40 /M
|50 4 §
MQM J‘J\‘\ALMAA AUCAL ML JMMMW
L -70
| -80
F2
FIL
-90
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 19.MAR.2011 19:41:11
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% “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -45_.59 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 13.613680000 GHz
10 Marker| 1 [T1 ]|
-5180 dBm
-—O 2| 377180000 GH ﬂ
1 Marker| 2 [T1 ]I
1 _PK T 41{38 dBm
N
--10 L-59450UpD00U GR
--20
D1 -25.8 dBm
--30
PRN
-40 2
3 W
| so . ,‘J‘««/‘”“\MWW&WM
ﬁ;fi?ww \UJ
L-70
I-80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 19:38:11
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@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -48_.65 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 2.543000000 GHz
10 Marker| 1 [T1 ]
-55| 58 dBm
Lo 2| 483500000 cHz ||IEH
S Dy - -8 dBm Marker| 2 [T1
-58|1 65 dBm
r—10 “ 1 -oUUULLUPUU GH
Marker| 3 [T1 ]
-53162 dBm
D2 421.88 dBm 2] 187600000 GH
PRN
a4
h T4
M LN
--60 WL, AT g Aachedi A A NAfa N\M!/
70
--80
5%
F1
-90
Start 2.45 GHz 10 MHz/ Stop 2.55 GHz
Date: 19.MAR.2011 19:44:05
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -41.15 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 21.354380000 GHz
10 Marker| 1 [T1 ]
-5 65 dBm
SN | 2| 427120000 cHz |IEN
1 Marker| 2 [T1 ]
1 _PK ! 40|26 dB
- "
--10 7-37 L180p0C0 GH
--20
D1 -25./65 dBm
--30
PRN
4 3
L—40.
50 M/MW b WL
| vy
6 VMMMU..WLVWWW
| -70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 19:45:30
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CH1
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -55.19 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 2.338980000 GHz
10 Marker( 2 [T1 ]|
-43|1 16 dBm
Lo 2| 400000000 cHZ |IER
Marker| 3 [T1 ]I
L PK 54153 dB
VIEW - m
==10 51—310-157 B = =
[ -20 luL\
==30 B2 —36-57dpn
\ PRN
L-40 ’/‘ \b
| -50 l‘j'/"“,‘VJ
1 Y
VALQ,AAL MM“ALJ#" bl LA MJLLAWM
--70
I-80
Fp
F1
-90 ‘
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 19.MAR.2011 19:52:49
% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -41.65 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 21.504200000 GHz
10 Marker|( 1 [T1 ]|
-15|1 95 dBm
-—0 2| 377120000 cHz |IER
Marker| 2 [T1 ]I
L PK 40|01 dB
- !
r-10 1 A 1T0T080PO00— G
Y
20
I-30
PRN
D1 -35.95 dBm
| -40 = W
| 50 NJWWM\/\
i ol p oMl Y o
AR W
--70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 19:50:39
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% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -52.92 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 2.544600000 GHz
10 Marker| 1 [T1 ]
-50188 dBm
Lo 2| 433500000 _GH
Marker| 2 [T1
g (g
[V IEW| 1, —-8.41 dBm -
[VIEW] -10 W T500000p00 GH
2|
o) D2 —&8_41 dpm.
_40 kﬂ*\“
L
| -50 3
|60 PN oo bl sty g gty .M
70
--80
FR
F1
-90
Center 2.5 GHz 10 MHz/ Span 100 MHz
Date: 19.MAR.2011 19:54:50
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -42.40 dBm
Ref 10 dBm “Att 30 dB *SWT 125 ms 21.254500000 GHz
10 Marker| 1 [T1 ]
-14120 dBm
UNCAL Lo 2| 427120000 _GH
Marker| 2 [T1
Ul
-421 08 dBm
r—10 | A-650A420p00 G
¥
~-20
30
D1 -34_.2 dBm
L —40 3 2
o0 A hbh g d \«M
W W W W W[
M.A..‘ il n i,
il
L-70.
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 19:56:08
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802.11n (20MHz) OFDM MODULATION

*RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -56.48 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 2.316210000 GHz
10 Marker| 1 [T1 ]|
-441 67 dBm
Lo ol 400000000 cHZ ||IEH
Markelr| 2 [T1 ]|
1 P 50149 dB
_ "
10 Bt+—106-53—cBn = =
[ -20 M
L—30 B52—36-53—dpn
\ PRN
L-40
]
Ei \
| -50 AL
e
3
Lh AMUMNIAA o dia o, NV M N LA
P2 Wiy Nofay ks
L-70
--80
Fp
F1
-90 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 19.MAR.2011 20:03:34
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -41.82 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 21.354380000 GHz
10 Marker| 1 [T1 ]|
-15170 dBm
ONCAg ) 2| 2377180000 cHz | IEN
Marker| 2 [T1 ]|
1 P 40|94 dB
N "
r—10 1l A 250900p00— G
v
L-20.
--30
PRN
D1 -35.[7 dBm
2
h 3 W
n [k N
50 ATARY
L-70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 20:01:39
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CH11
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -51.82 dBm
Ref 10 dBm “Att 30 dB *SWT 125 ms 2.544600000 GHz
10 Marker| 1 [T1 ||
-49127 dBm
Lo 2| agzs00000 cHZ |IER
Marker| 2 [T1 ]
1 PK] -57143 dBm
—10 P 8-98 dem -500000P00 GH
o 1
0 D2 -A8.58 dBm
PRN
_40 ..
oy N
|50 L 3
| -60 ] T R o W W
L -70
--80
F2
F1
-90
Start 2.45 GHz 10 MHz/ Stop 2.55 GHz
Date: 19.MAR.2011 20:10:15
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -41.13 dBm
Ref 10 dBm “Att 30 dB *SWT 125 ms 21.354380000 GHz
10 Marker| 1 [T1 ]|
-13| 83 dBm
UNCAL Lo 2| 427120000 cHz ||IEH
Marker| 2 [T1
oo an
‘ "
-—-10 I A4 1TUITUS0UPUU  GH
¥
~-20
--30
D1 -33.83 dBm PRN
3 2
B ]
|50 N} ) W\{‘M\M
s
L-70.
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 20:12:38
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802.11n (40MHz) OFDM MODULATION

*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -44_.07 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 2.388300000 GHz
10 Marker| 1 [T1 ]
-42180 dBm
Lo 2| 400000p00 cHz ||IEH
Marker| 2 [T1 ]|
1 P -48| 88 dBm
VIEW
- r—10 -290000pP00—GH
D1 -14.57 dBm Marker 3 [T1
20 Bm
'_ 2.1\]0730 00 WH=z
--30
D2 -34.57 dBm PRN
| 40 — MU
WMWM TR
A A1 W
L-70
--80
F2
F1
-90 ‘
Center 2.3775 GHz 13.5 MHz/ Span 135 MHz
Date: 19.MAR.2011 20:28:32
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -41.92 dBm
Ref 10 dBm *Att 30 dB *SWT 125 ms 21.703960000 GHz
10 Marker| 1 [T1 ]|
-19}171 dBm
ONCAg ) 2| 2377180000 cHz | IEN
Marker| 2 [T1 ]|
1 PK]
TEW -41151 dBm
r—10 A-650A420p00 G
1
20—
--30
PRN
| 40— 1D1 -39 [71 dBm 3 M‘./‘Ai
s iAW,
W
o [ e s A
L-70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 19.MAR.2011 20:16:59
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“RBW 100 kHz

Marker 4 [T1 ]

*VBW 300 kHz -53.42 dBm
Ref 10 dBm “Att 30 dB *SWT 125 ms 2.503200000 GHz
10 Marker| 1 [T1 ||
-47169 dBm
-0 2| 423500000 GH
— Marker| 2 [T1 ]
-56141 dBm
--10 SUU0LVOUPOU GA
D1,-13.07 dBm -
kMAtLJM Marker|[ 3 [T1 |
M 14‘ -43[54 dBm
I u l 2|-484480p00 GHz
L -30
D2 -33.07 dBW‘
\W I
--50 4
“M
o ALVAN AT R e
L-70.
--80
F2
F1
-90
Start 2.43 GHz 12 MHz/ Stop 2.55 GHz
Date: 19.MAR.2011 20:22:02
@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -41.30 dBm
Ref 10 dBm “Att 30 dB *SWT 125 ms 21.304440000 GHz
10 Marker| 1 [T1 ]|
-17}121 dBm
UNCAL Lo 2| 427120000 _GH
Marker| 2 [T1 ]|
1 PK]
-40|1 66 dBm
r—10 - 2009060p00— G
1
¥
~-20
--30
I fp1 -37.21 dBm 3
__40 Mv
oo (A s,
v
% dM. Aak WWW
L-70
--80
-90

Start 30 MHz

2.497 GHz/

Date: 19.MAR.2011 20:33:08
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EUT CONFIGURE MODE 3:
802.11b DSSS modulation

CH1

®

=
h
A

\VIEW|

Date:

Date:

*RBW 100 kHz
*VBW 300 kHz

Marker

3 [T1 ]
-91.37 dBm

Ref -30 dBm *Att O dB *SWT 10 ms 2.398550000 GHz
-30 Marker 1 [T1 ]|
-93129 dBm
| _40 o|_a00000h00 _cuz |IEH
D2 5.2 dB Marker| 2 [T1 ]|
-9 4 dBm
50 -390
L —60 Il $1
D1 -65.2 dBm r 1
| 1
\ PRN
~-80
90 3
N Wi
WWWWW»WWWMMMM
~-100
~-110
~-120
F2
[=
-130
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
19.MAR.2011 18:17:46
*RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -75.45 dBm

Ref -10 dBm *Att O dB *SWT 125 ms 179.820000000 MHz
-10 Marker| 1 [T1 ]|

-47154 dBm
| _20 2| 377180000 _cuz |IEH

Marker| 2 [T1 ]|

-71}133 dBm
30 A o505A0pP00—GH
L -40

1
v
--50
PRN
--60
D1 -67.56 dBm

5 W
] . . L MNW&/\V\JWWM\IM
--90
--100
-110
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz
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@ *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -77-.91 dBm
Ref -10 dBm *Att O dB *SWT 125 ms 2.487000000 GHz
-10 Marker| 1 [T1 ||
-79}150 dBm
| 20 2| agzs00000 cHZ ||IER
Marker| 2 [T1
Moalas an
b1, 29 [dBm . -
30 -o0000LLUPDOU GH
»1”\, Ur.
— D2 449 dBm
PRN
oo
-7
‘m L v
80 . A ,
A NN \IW\"‘“\]\""
--90
~-100
F2
F1
-110
Start 2.45 GHz 10 MHz/ Stop 2.55 GHz
Date: 19.MAR.2011 18:35:33
® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -78.26 dBm
Ref -10 dBm *Att O dB *SWT 125 ms 79.940000000 MHz
-10 Marker| 1 [T1 ||
-33}125 dBm
UNCAY | _20 2| 437000000 cHZ ||IEH
Marker| 2 [T1
g
\VIEW, B
- --30 ‘] Z4-400000D00 GH
L -40
-—50
D1 -53.25 dBm PRN
—-—60
2
| _70 =
S I P AN e A I,
--90
~-100
-110
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz
Date: 19.MAR.2011 18:30:22
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CH1
% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -78.91 dBm
Ref -10 dBm *Att O dB *SWT 125 ms 2.349790000 GHz
-10 Marker( 1 [T1 ]|
-69129 dBm
| _20 2| 400000000 cHZ |IER
Marker( 2 [T1
eolss o
‘ !
-—30 -390000pP00— G
L -40
D1 -43.31 dBm
|50 IAUI Il
U PRN
--60
D2 —63.31 dPm I ‘
; \
70 ') \w
3
| _ N ) Y .
IRATETAL K~ AT
--90
--100
Fp
F1
-110 ‘
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 19.MAR.2011 19:00:24
% *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -77.23 dBm
Ref -10 dBm *Att O dB *SWT 125 ms 179.820000000 MHz
-10 Marker|( 1 [T1 ]
-41121 dBm
UNCAL L _20 2| 377120000 cHz |IER
Marker| 2 [T1
el
-70L26 dBm
--30 A4 SUUSA0UPUU G
1
L -40
--50
PRN
60 DT —6T-PT dBm
2
70 2
i T N T
60 . Ay,
TRV Y NETR T PPN QUYL Yy
--90
--100
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802.11n (20MHz) OFDM MODULATION
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802.11n (40MHz) OFDM MODULATION
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4.7 ANTENNA REQUIREMENT

4.7.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

4.7.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used in this product is dipole antenna. The maximum Gain of the
antenna is 1.0dBi.
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5. APPENDIX - INFORMATION ON THE TESTING
LABORATORIES

BUREAU VERITAS ADT (Shanghai) Corporation, were founded in 2004 to provide
our best service in EMC, Radio and Vehicle consultation. Our laboratories are
accredited by the following accreditation bodies according to ISO/IEC 17025
(2005) .

USA A2LA
Certificate No.: 2343.01
China CNAS

Certificate No.: L2810

Copies of accreditation certificates could be inquired from our office. If you
have any comments, please feel free to contact us at the following:

EMC / RF / Vehicle Lab:

Tel: +86 21 6465 9091

Fax:+86 21 6465 9092
Email:_bvadtshmail@cn.bureauveritas.com

—END--
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